Agroparts: wvw.HARDI-INTERNATIONAL.com

Country-Code 00

MERCURY MERCURY Axial
Date 22.06.2010

l6:31

MERCURY AXIAL

mrercify -

2300




Agroparts: wvw.HARDI-INTERNATIONAL.com

MERCURY MERCURY Axial
v Date 22.06.2010 16:31
main group page-n® date description
Pumps, Pump fittings
1 100 20:9-:-0 Bomba PS3E Filtro Asp
1101 20:9-:-0 Bomba PS3E 123
1_102 20:9-:-0 Bomba PS3E 147
1103 20:9-:-0 Piston assembly PS3E
1_104 20:9-:-0 Pulsation Damper
1 110 20:9-:-0 Liquid system 363/7 - 363/10
A022 08:01:01 363 HT
1112 20:9-:-0 Bomba 321/10 Filtro Asp MR
A017 08:03:07 321
Operating units, Filter, Pulsation dampers, Valves
3100 20:9-:-0 Drawbar 2 MC/2 MR
3101 20:9-:-0 Drawbar 2 MC/2 MR Cable
3102 20:9-:-0 Drawbar 2 BS/2 MR
3103 20:9-:-0 Drawbar 2 CB/2 MR
3104 20:9-:-0 Drawbar 2 BKC/2 MR
3105 20:0-:-1 Section valves CB/2 AR-MR
3_106 20:0-:-1 CB2 verde AR-MR
Controls, Suction & S.C. Filters
B018-HAU | 19:05:09 FILTER 316 SERIES
Blower unit mistblower
4100 20:9-:-0 Blower wheel D820
4 101 20:9-:-0 Blower wheel D920
4102 20:9-:-0 F55
4103 20:9-:-0 KIT F55 MR
4 104 20:9-:-0 SF65
4105 20:9-:-0 KIT SF65 MR
4 106 20:9-:-0 SF85
4107 20:9-:-0 KIT SF85 MR
4108 20:9-:-0 KIT JET SF65 1 MR
4 109 20:9-:-0 KIT JET SF65 2 MR
4 110 20:9-:-0 KIT JET SF65 3 MR
4 111 20:9-:-0 Rear light kit AR-MR
4 112 20:9-:-0 JET 14 SIMP ANTIG
4 113 20:9-:-0 JET 14 DOBLE ANTIG
4 114 20:7-:-0 Cto Helice 820 AR - MR / 05
4 115 20:7-:-0 Cto Helice 920 MR /05
4 116 20:7-:-0 Multiplicador 20-30 Axial
4 117 20:7-:-0 Kit SF65 - SF85 /05 20-30 AR - MR
4118 20:7-:-0 Kit SF65 - SF85/05 AR - MR
4 119 20:7-:-0 Kit SF65 - SF85/ MATCH AR - MR
4_445 20:6-:-0 KIT DEFLECTOR DHT MR 2000/3000
4_446 20:6-:-0 KIT DEFLECTOR DHV MR 2000/3000
Tank and Frame
2100 20:9-:-0 Frame MR2000
2 101 20:9-:-0 Frame MR3000
2102 20:9-:-0 Tank MR2300
2103 20:9-:-0 Tank MR2000
2_104 20:9-:-0 Tank MR3500
2105 20:9-:-0 Tank MR3000
2106 20:9-:-0 Manifold MC/2-BS/2 MR piston pump
2107 20:9-:-0 Manifold BKC/2 MR piston pump
2108 20:9-:-0 Manifold CB/2 MR piston pump
2109 20:9-:-0 Manifold MC/2-BS/2 MRdiaph. pumps
2110 20:9-:-0 Manifold BKC/2 MRdiaphragm pump
2111 20:9-:-0 Manifold CB/2 MR diaphragm pumps
2 112 20:9-:-0 Agitation MR2000
2 113 20:9-:-0 Agitation MR3000




Agroparts: wvw.HARDI-INTERNATIONAL.com

MERCURY MERCURY Axial
v Date 22.06.2010 16:31
main group page-n® date description
2 114 20:9-:-0 Powder mixer MR 2 3
2 115 20:9-:-0 Rinsing nozzles MR2000
2 116 20:9-:-0 Rinsing nozzles MR3000
2 117 20:9-:-0 Suction filter AR-MR
2 118 20:9-:-0 Pressure filter MR
2_119 20:9-:-0 Flushing tank MR 2 3
2 120 20:9-:-0 Pie Rodeta MR
2121 20:7-:-0 Chasis MR 2000-2300 / 05
2122 20:7-:-0 Chasis MR 3000-3500 / 05
Axels
5100 20:9-:-0 Ejes MR2000
Drawbar
7_001 20:9-:-0 BARRA TIRO AR MR
7_002 20:9-:-0 ROTULA HD AR MR
7_003 20:9-:-0 Wide-angle drawbar HD AR-MR
Wheels

6_001 20:9-:-0

RUEDAS AR MR




Agroparts: wvw.HARDI-INTERNATIONAL.com

1 100, 20:9-:-0
- Date 22.06.2010

Bomba PS3E Filtro Asp

l6:31

28422%
‘l R
145996 —§ & ) :
121224 — [+30867 é.——-mm l
@—232079 !
Ne—739383 |
|
I
239079——=¢ |
I
147 - 821905 |
& '
123- 821903 N 2 |
A i g L726S70 |
| L !
—4T10T1 284237 t
» 334410 —470455 |
>, 460703 |
o L7107, |
159014 |
|
|
i
|
|
{
|
|
|
460386 |
MANIFOL ]
@, NEGRO/ BLACK :
L[] -~
_—I ~ |
4o ﬁ@f—zeazzn {
1.21251—l )ﬁyi»%ms i
&, - |
/
:.71077507—{] > B s 7
471074 - ~
<7 - 727224 -
L1071 —e & ! 145996 -
130721 ——® | > S g
. 284224
1
S /®/ I——mu.e
I— L=1650
322202

726926 —




Bomba PS3E Filtro Asp

Agroparts: wvw.HARDI-INTERNATIONAL.com

1
1 100, 20:9-:-0
- Date 22.06.2010 16:31
order . .
arts-n° description
p qty P
145996 1|FITT.DK S-67 FORK
169440 1|BRACKET F.SUCTION FILTER
232079 1|ELBOW 3/4" BRASS
239039 1|HEXAGON NIPPLE F. M2 OPR.UNIT
239040 1|"NIPPLE1""M-3/4""M"
239079 1|NIPPLE1/2-11/4BRASS
242125 110-RING 37,69 X 3,53...........
284224 1JCLAMP 32-50 .. it ii it iieeennn.
284237 1| CLAMP HOSE GEAR D20/30
289427 1| "SECURITYVALVE3/4""40BAR"
322202 1|NUT ARAG 1-1/2" BSP
3344009 1| BENDING D 40
334410 1| PROTECTION GUARD
421251 1| BOLT HEX M8X15
430721 1|BOLT HEX 8.8 DEL M12X40 FT
430877 1{M.12 X 45 MACH. SCREW 8.8
459014 1|ALLEN SCREW M8 X 15 GALV.DIN93
460386 1|NUT HEX M12X1.75
460703 1|NUT HEX M12X1.75 LOCK
470455 1|WASHER D12 SPRING
471071 1|WASHER M12 GALV
471074 1|WASHER M8 ELZ
471075 1|WASHER M8 LOCK
726570 1|HOSE TAIL 90' 3/4' S53 .......
726926 1| SUCTION FILTER COMPL. 50 MESH
727224 1|FITT.DK S-67 ELB.1-1/2"
727542 1|3-WAY-VALVE 2X1 1/2'
739383 1|AIRBOTTLEALU. F.HIGHPRESSURE
739727 1|CTO.MANGUERA D.16 X 800 3/4-3/4
821903 1|PS3E-123/D55-40BAR-S/S
821905 1|PS3E-147/D60-20BAR-S/S
829440 1| TRANS.SHAFT T300X1800 W/0 BRAK
927146 1JHOSE R X PVC X 1-1/2 X 0012"
1

9924073

TEXOVINILHOSED. 20




Agroparts: wvw.HARDI-INTERNATIONAL.com

Bomba PS3E 123
1101, 20:9-:-0
- Date 22.06.2010 16:31
? 451029 —0
—— 726730 -
®-/—~21o759

111533

L111538

L51029

Ico——2L2117

L61921.6

146337 E/E

//
471100\/

ngseom
o I— 471092
232064

739574




Agroparts: wvw.HARDI-INTERNATIONAL.com

1 101, 20:9-:-0
- Date 22.06.2010

Bomba PS3E 123

l6:31

order . .
arts-n° description
p qty b
111533 1| PUMP HOUSE FOR P3E
111538 1|COVER F/CRANK B-III-E
111593 1|]CYLINDER D. 55
119036 1| VALVE COVER P3NE
119037 1| SUCTION MANIFOLD P3N/E - S67
119040 1|CYLINDER HEAD D 55 BLANK
139091 1| BRASSSUPPORTF/SYNTHET . PISTOND
139094 1| EXPANDERFORSYNTHETICPISTOND.
145996 1|FITT.DK S-67 FORK
146337 1| CRANK SHAFT F/B-III-E 70 MM
146345 1| BUSHING D 20X43
146346 1| SPECIAL NUT M14 X 20 MM ......
146405 1|STUD BOLT 244 MM .............
146406 1|1STUD BOLT 221 MM .............
149298 1|ASIENTO VALVULA PLAQ.N/E INOX ME
149299 1| TACO VALVULA PLAQUETA N/E INOX M
149325 1| FRONTSEALSUPPORT, LUDOW. P3N/E
149326 1| BACKSEALSUPPORTLUDOW. P3N/E
171370 1|{DISC OR GALV. D 42X13X0,5 MM
210759 1|SEAL OIL 55X35X40
210821 1|BALL BEARING 6307
210822 1|BALL BEARING NJ 307
229012 1| SPRING 25X12X1 INOX
229031 1|RETEN AUS. LW 1-1/6" D.27 BIIIE
232064 1|PLUG 1/2' BRASS
239047 1| "ENDCAP3/4""BRASS™"
242116 1|1 CYLINDER GASKET
242117 1]10-RING 18X12X3 BIIT E ........
242119 1] GASKET FOR COVER
242193 1]10-RING 42 X 2,5
249005 1]10-RING53X47X3
249101 1| RASCADOR FELPA D.38 X 25 X 5 MM.
284163 1|SEEGER RING I-53 .............
284168 1|PISTON F/B-III-N/E ...........
284203 1| SEEGER RING I-20 .............
289139 1| ENAMELLED CYLINDER P3N/E D55
339023 1|VALVE HOUSE EVP2 ILEMO
399021 1|PISTON CUP D.55, SYNTHETIC
451029 1| SCREW M8X20 HEX
469016 1|LOCK-NUT M12 STAINLESS
471092 1|SEALED RING ALU. 27X2 ........
471093 1|WASHER D14 GALV. (168873)
471100 1|WASHER24X1,5
619246 1| CONNECTING ROD F.P3N-147 PUMP
726579 1|FITT. S67 PLUG W/O-RING
726730 1]OIL STICK E/N/X .. ... ..
727224 1|FITT.DK S-67 ELB.1-1/2"
739574 1|PLATE VALVE N/E INOX. MECHANIZ
821903 1|PS3E-123/D55-40BAR-S/S




Agroparts: wvw.HARDI-INTERNATIONAL.com

Page 0
Bomba PS3E 147

1 102, 20:9-:-0
- Date 22.06.2010

l6:31

210759

l L‘IHSBB
451029

726730
<|>'-——-242’H7

210821
22119

L6192A6

146337 E/E

~_ -
P -~ M0 N
[ 239047

146346—
471092
H—ZBZOM

A

~ —19299 [ 739574

u.sl.os—._‘

126579 —— 32 AN
@\\\ & 3z N 145996
\ N




Agroparts: wvw.HARDI-INTERNATIONAL.com

1 102, 20:9-:-0
- Date 22.06.2010

Bomba PS3E 147

l6:31

order . .
arts-n° description
p qty b
111533 1| PUMP HOUSE FOR P3E
111538 1|COVER F/CRANK B-III-E
119027 1)]CYLINDER D 60
119028 1|CYLINDER HEAD P3N 147 L
119036 1|VALVE COVER P3NE
119037 1|SUCTION MANIFOLD P3N/E - S67
139090 1| SOPORTE EMBOLO SINTETICO D.60
139093 1|FIJACION EMBOLO SINTETICO D.60
145996 1|FITT.DK S-67 FORK
146337 1| CRANK SHAFT F/B-III-E 70 MM
146345 1| BUSHING D 20X43
146346 1| SPECIAL NUT M14 X 20 MM ......
146405 1|STUD BOLT 244 MM .............
146406 1|1STUD BOLT 221 MM .............
149298 1|ASIENTO VALVULA PLAQ.N/E INOX ME
149299 1| TACO VALVULA PLAQUETA N/E INOX M
149325 1| FRONTSEALSUPPORT, LUDOW. P3N/E
149326 1| BACKSEALSUPPORTLUDOW. P3N/E
171370 1|{DISC OR GALV. D 42X13X0,5 MM
210759 1|SEAL OIL 55X35X40
210821 1|BALL BEARING 6307
210822 1|BALL BEARING NJ 307
229012 1| SPRING 25X12X1 INOX
229031 1|RETEN AUS. LW 1-1/6" D.27 BIIIE
232064 1|PLUG 1/2' BRASS
239047 1| "ENDCAP3/4""BRASS™"
242116 1|1 CYLINDER GASKET
242117 1]10-RING 18X12X3 BIIT E ........
242119 1] GASKET FOR COVER
242193 1]10-RING 42 X 2,5
249005 1]10-RING53X47X3
249101 1| RASCADOR FELPA D.38 X 25 X 5 MM.
284163 1|SEEGER RING I-53 .............
284168 1|PISTON F/B-III-N/E ...........
284203 1| SEEGER RING I-20 .............
289458 1| ENAMELEDSLEEVED.60
339023 1|VALVE HOUSE EVP2 ILEMO
399020 1]1EMBOLO D.60 SINTETICO
451029 1| SCREW M8X20 HEX
469016 1|LOCK-NUT M12 STAINLESS
471092 1|SEALED RING ALU. 27X2 ........
471093 1|WASHER D14 GALV. (168873)
471100 1|WASHER24X1,5
619246 1| CONNECTING ROD F.P3N-147 PUMP
726579 1|FITT. S67 PLUG W/O-RING
726730 1]OIL STICK E/N/X .. ... ..
727224 1|FITT.DK S-67 ELB.1-1/2"
739574 1|PLATE VALVE N/E INOX. MECHANIZ
821905 1|PS3E-147/D60-20BAR-S/S




Agroparts: wvw.HARDI-INTERNATIONAL.com

Piston assembly PS3E

:9-:-0
v 1103, 20:9 Date 22.06.2010 16:31

% 284168
™ Dy |
'), {l g

#50 111S3S
855 111593
260 119027

284163

249005
l l——~ 149325

229031

242193——,

149326 —

249101-—-————J
_ ’
284163 Y
950 284059
855 289139
960 289458
950 139092
#55 139091
860 139090
850 39902
955 399021
860 399020,

469016

@350 139095
#55 139094
960 139093




Agroparts: wvw.HARDI-INTERNATIONAL.com

1 103, 20:9-:-0
- Date 22.06.2010

Piston assembly PS3E

l6:31

order . .
arts-n° description
p qty P
111535 1|PUMP CYLINDER D
111593 1|CYLINDER D. 55
119027 1)]CYLINDER D 60
139090 1| SOPORTE EMBOLO SINTETICO D.60
139091 1| BRASSSUPPORTF/SYNTHET . PISTOND
139092 1]e
139093 1|FIJACION EMBOLO SINTETICO D.60
139094 1| EXPANDERFORSYNTHETICPISTOND.
139095 1|FIJACION EMBOLO D.50
149325 1| FRONTSEALSUPPORT, LUDOW. P3N/E
149326 1| BACKSEALSUPPORTLUDOW. P3N/E
171370 1]DISC OR GALV. D 42X13X0,5 MM
229031 1|RETEN AUS. LW 1-1/6" D.27 BIIIE
242117 1]0-RING 18X12X3 BIII E ........
242193 1]0-RING 42 X 2,5
249005 1|O-RING53X47X3
249101 1|RASCADOR FELPA D.38 X 25 X 5 MM.
284059 1|ENAMELLED CYLINDER D50
284163 1|SEEGER RING I-53 .............
284168 1|PISTON F/B-III-N/E ...........
289139 1| ENAMELLED CYLINDER P3N/E D55
289458 1| ENAMELEDSLEEVED. 60
399020 1|EMBOLO D.60 SINTETICO
399021 1| PISTON CUP D.55, SYNTHETIC
399022 1]1EMBOLO D.50 SINTETICO
1

469016

LOCK-NUT M12 STAINLESS




Agroparts: wvw.HARDI-INTERNATIONAL.com

1 104, 20:9-:-0

Pulsation Damper

Date 22.06.2010 16:31

————

¥ 429017
mﬁ”"m

289351 —

—249071

239079 ——




Pulsation Damper

Agroparts: wvw.HARDI-INTERNATIONAL.com

1 104, 20:9-:-0
- Date

22.06.2010

l6:31

order

parts-n° gty description
129129 1| UPPERHALFPRESS . DAMPER
129130 1]1/2 CALDERIN INFERIOR
239079 1|NIPPLE1/2-11/4BRASS
242125 110-RING 37,69 X 3,53...........
249071 1| DIAPHRAGMPRESSUREDAMPER
289351 1| VALVEFORFILLINGAIR
429017 1|M.8X45MACH.SCREWS8.8
460364 1|NUT HEX M8 GALV.
471074 1|WASHER M8 ELZ
471094 1|WASHER D8,4 STAR
739383 1|AIRBOTTLEALU.F.HIGHPRESSURE




Agroparts: wvw.HARDI-INTERNATIONAL.com

Liquid system 363/7 - 363/10

1 110, 20:9-:-0

Page 0

Date 22.06.2010

l6:31

363/7 829496
363/10 821580

=
p o,
I_i;gmm‘o 8. 130968

471074 :
471075 |
421251 7275
\ 334412
2
726926 —— 62184

——1
|
|

330326 |
320132 |
|
l

726570

MANIFOL
NEGRO/ BLACK -
~

~




Agroparts: wvw.HARDI-INTERNATIONAL.com

1 110, 20:9-:-0
- Date 22.06.2010

Liquid system 363/7 - 363/10

l6:31

order . .
arts-n° description
p qty P
145996 1|FITT.DK S-67 FORK
169440 1|BRACKET F.SUCTION FILTER
242184 1]10-RING 29X3 . ...ttt iniinen.
284224 1J1CLAMP 32-50 ...t i i iininnnn.
284237 1| CLAMP HOSE GEAR D20/30
289453 1| SAFETYVALVE20BAR
320095 1|{FITT.DK NUT 1" BSP
320132 1|FITT.DK HN 1" BSP
320821 1|FITT.DK NUT 1-1/2" BSP
321451 1|FITT.DK ELB.1-1/2 X1-1/4 80DEG
322202 1|NUT ARAG 1-1/2" BSP
330326 1]O-RING D30/D24X2 F.1"NUT
330341 1|FITT.DK HB 1" F. 1" NUT
331262 1|FITT.DK HB 1-1/2" F. 1-1/2"NUT
331273 1|O-RING D44/D38X2 F.1-1/2"
334410 1| PROTECTION GUARD
334412 1|HOSE TAIL 1 1/2' FOR UNION NUT
421251 1|BOLT HEX M8X15
430721 1|BOLT HEX 8.8 DEL M12X40 FT
430968 1| SCREW M12X80 CAP
459014 1|ALLEN SCREW M8 X 15 GALV.DINO93
460386 1|NUT HEX M12X1.75
470455 1|WASHER D12 SPRING
471071 1| WASHER M12 GALV
471074 1| WASHER M8 ELZ
471075 1| WASHER M8 LOCK
726570 1|HOSE TAIL 90' 3/4' S53 .......
726926 1|SUCTION FILTER COMPL. 50 MESH
727224 1|FITT.DK S-67 ELB.1-1/2"
727542 1|3-WAY-VALVE 2X1 1/2'
821580 1|PUMP 363/10 THROUGH SHAFT
829440 1| TRANS.SHAFT T300X1800 W/0 BRAK
829496 1|"PUMP 363/07 5/4""-20"
927124 1|JHOSE R X 60 BAR X 1 X 0012"
927146 1JHOSE R X PVC X 1-1/2 X 0012"
1

9924073

TEXOVINILHOSED. 20




Agroparts: wvw.HARDI-INTERNATIONAL.com

363 HT

A022, 08:01:01
Date 22.06.2010 16:31

430938x6

161174x6

M12x60: 430312
M12x65: 430437

332135x6 750342

728146x10 111612

728147x2

330024x12

334320 PUR
(242152 EPDM)
(242215 VITON)

728147

HVID
WHITE
BLANC
BLANCO

728146— [

7 mm: 142037
280011
210221

A22




363 HT

Agroparts: wvw.HARDI-INTERNATIONAL.com

1
AQ022, 08:01:01
Date 22.06.2010 16:31
order . .
arts-n° description
p qty p

110317 1|PUMP CASING MODEL 360/361 PNTD

111513 1|CASTING F.363 PUMP 1.25" (FRNT)

111612 1|VALVE COVER 363 - 540 VERS.

111629 1| CONNECTING BAR 363-07
14007900 1| CRANK 363/462/463-7mm 540/THRU
14010400 1|PLUG 1/4" BSP

142037 1| CRANK SHAFT 361-20

161174 1|DIAPHRAGM DISC SS F.363 PUMP

161372 1|DIAPHRAGM BACKING DISC,320-361

161745 1|METAL SPACER F.363/463

171243 1|FOOT F/361 PUMP (PAINTED)

210221 1|BEARING BALL 6407

210232 1|BEARING BALL 6310

210243 1|SEAL OIL 35 X 47 X 7

241404 1|DOWTYSEAL 1/4"

241684 1|DIAPHRAGM MODEL 361 NITRIL

242152 1|0-RING D18.2X3 EPDM

242215 1|0-RING D18X3 VITON

280011 1|GREASE NIPPLE 1/8' H TR

330024 1|0-RING D41,1/D34.5 X 3,5

331192 1| SPACER,

332135 1|DIAPHRAGM, POLY alt 33511400

334320 1|0-RING D18X3 POLYURETHANE

420626 1|BOLT HEX 8.8 DEL M10X20 FT

420895 1|BOLT HEX 8.8 RAW M10X60

420917 1|BOLT HEX 8.8 RAW M8X12 FT

430312 1|BOLT HEX 8.8 RAW M12X60

430437 1|BOLT HEX 8.8 RAW M12X65

430938 1|BOLT HEX SS M12 X 30

460342 1|NUT HEX M10

728146 1|VALVE FOR 361 (726890/707932)

728147 1|VALVE FOR 361 WHITE WITH HOLE

750342 1|PUMP KIT F. 361/363




Agroparts: wvw.HARDI-INTERNATIONAL.com

1 112, 20:9-:-0

Bomba 321/10 Filtro Asp MR

Date 22.06.2010

l6:31

%
103032 —) 23201 —( susot \Q—mm N
l = 330735
410126
L a—l21269
i U w1901,
3075 —b ] >
LIS )
)
320331—
ﬁ A2, 70 L—k60121
P *——821607 (321/10)

322138J %\
390233

[~L60386
3
@

w11 284237
‘}3@-— 329016 | 200040

- 329016
- ?@;-— 200040 - r

| %1:2!.2177
i 320132
N L9211 2 L

284237

[

{ 726570
|

|

|

1

|

L

-
471072—2
460423 ——-0

MANIFOL
NEGRO/ BLACK
~




Agroparts: wvw.HARDI-INTERNATIONAL.com

1 112, 20:9-:-0
- Date 22.06.2010

Bomba 321/10 Filtro Asp MR

l6:31

order . .
arts-n° description
p qty P
145996 1|FITT.DK S-67 FORK
169440 1|BRACKET F.SUCTION FILTER
200040 1|FITT. ARAG 1"
232079 1|ELBOW 3/4" BRASS
242177 1]0-RING D25.4 X 20.2 X 2.6
242184 1]10-RING 29X3 . ...ttt iinn.
284224 1JCLAMP 32-50 ...t i i iiniennn.
284237 1| CLAMP HOSE GEAR D20/30
289453 1| SAFETYVALVE20BAR
320132 1|FITT.DK HN 1" BSP
320316 1|FITT.DK TEE 3/4" X3/4" X1"BSP
320331 1|FITT.DK TEE 1" - 1" - 3/4" BSP
320821 1|FITT.DK NUT 1-1/2" BSP
322138 1|FITT.DK ELB 1"M X 1"F BSP
322202 1|NUT ARAG 1-1/2" BSP
329016 1| MOUNT BRACKET ILEMO
330735 1|]O-RING D30/D26X2
330746 1|GUARD PTO LOWER PART
330757 1|GUARD PTO UPPER PART
331262 1|FITT.DK HB 1-1/2" F. 1-1/2"NUT
331273 1|O-RING D44/D38X2 F.1-1/2"
334412 1|HOSE TAIL 1 1/2' FOR UNION NUT
390233 1|FITT.DK REDUC 1-1/2" X 1" BSP
410126 1|SCREW 1/4"X3/4" GALV.
421249 1|BOLT HEX M6X15
421251 1|BOLT HEX M8X15
430721 1|BOLT HEX 8.8 DEL M12X40 FT
460121 1|NUT 1/4" GALV.
460386 1|NUT HEX M12X1.75
460423 1|NUT HEX M10X1.5 LOCK
471071 1|WASHER M12 GALV
471072 1|WASHER M10 EL2
471074 1|WASHER M8 ELZ
471075 1| WASHER M8 LOCK
479014 1|WASHER D.5 STAINLESS
619211 1| PUMPSUPPORT320LEP
619530 1|SOP.STD.PARA BOMBA 321 HARDI
703032 1| SUCTION AIR BOTTLE 3/4" COMPL.
726570 1|HOSE TAIL 90' 3/4' S53 .......
726926 1|SUCTION FILTER COMPL. 50 MESH
727224 1|FITT.DK S-67 ELB.1-1/2"
727542 1|3-WAY-VALVE 2X1 1/2"'
821607 1|PUMP 321/10-MED-25-GG
829440 1| TRANS.SHAFT T300X1800 W/0 BRAK
845014 1|AIR BOTTLE COMPLETE HJ73
927124 1|HOSE R X 60 BAR X 1 X 0012"
927146 1|HOSE R X PVC X 1-1/2 X 0012"




Agroparts: wvw.HARDI-INTERNATIONAL.com

A017, 08:03:07

321

Date 22.06.2010 16:31

4209086 r110575

/331155
334320 PUR 210114 - 7 3 390712 (10)

(242152 EPDM) 210832 (10)

210114
(242215 VITON) \ > < g 210832 (10)

140932- 321/7
142774 - 321/3
147710-321/10

——420862

728146 ——

210103 24
210302 (1) 202

161394
210243 (10)

\f 210092

-110575




HEH'IEI:!:!E:!::I!I'EEI 321

Agroparts: wvw.HARDI-INTERNATIONAL.com

Page 1
AO017, 08:03:07
Date 22.06.2010 16:31
order . .
arts-n° description
p qty p
110553 1|VALVE COVER MDL 320 PAINTED
110563 1| CONNECTING ROD MODEL 320
110575 1|PUMP CASING 320
111571 1|DIAPHRAGM COVER MODEL 321 PAIN
140932 1| CRANK SHAFT 320/7
142774 1| CRANK SHAFT 320/3
147710 1| CRANK SHAFT 321/10 GG 540
161372 1|DIAPHRAGM BACKING DISC,320-361
161383 1|DIAPHRAGM UPPER DISC, 320-361
161394 1|DUST PLATE, MODEL 320
161405 1| FOOT 320
210092 1|SEAL FELT D43/30X5
210103 1|BEARING BALL 6306
210114 1|BEARING BALL 6308
210243 1|SEAL OIL 35 X 47 X 7
210302 1|BALL BEARING 6207 ............
210832 1|ROLLER BEARING 90/50X23 NU2210
242152 1|0O-RING D18.2X3 EPDM
242215 1|O-RING D18X3 VITON
280011 1|GREASE NIPPLE 1/8' H TR
330024 1|0O-RING D41,1/D34.5 X 3,5
331155 1| SPACER, MODEL 320
334320 1|0O-RING D18X3 POLYURETHANE
33511400 1|DIAPHRAGM 361/363 pur 2006
390712 1|DISTANCERING D.84,5/66X2 (P321
420663 1|BOLT HEX 8.8 DEL M10X120
420862 1|BOLT HEX 8.8 DEL M10X16 FT
420906 1|BOLT HEX 8.8 DEL M10X60
430286 1|BOLT HEX 8.8 DEL M12X30 FT
430297 1|BOLT HEX 8.8 RAW M14X65
460342 1|NUT HEX M10
728146 1|VALVE FOR 361(726890/707932)




Agroparts: wvw.HARDI-INTERNATIONAL.com

Drawbar 2 MC/2 MR
3 100, 20:9-:-0

Page 0

Date 22.06.2010 16:31

[
~ 232081
\

N
~

460364*————1.
* @ [ ]
471074 ——F >

N,

2000 L. 739036 L=3300
3000 L. 739721 L=4200

1
| < N 3000L. 739722 L=4900
| ~o
| N PO
S Qor— 23903
\\ \
~ ~
\\
-
> 7

0

.
835261

P \
* [ :: <
N l L
289442 —_ 978976
~N

2000L. 927808 L-3600
3000L. «  L:=4300

2000L. 739596 L= 4500

\‘h_l.now.*
S +—1420582"

——726572"
60 bar

5 ' 2000L.927808 L= 4300
3000L. ** L= 4400

L7074
724169 ———_&T075




Agroparts: wvw.HARDI-INTERNATIONAL.com

3 100, 20:9-:-0
- Date 22.06.2010

Drawbar 2 MC/2 MR

l6:31

A order s

parts-n qty description

145996 1|FITT.DK S-67 FORK

200040 1|FITT. ARAG 1"

232079 1|ELBOW 3/4" BRASS

232081 1|HEXAGON NIPPLE 1/2'X3/4' .....

239039 1| HEXAGON NIPPLE F. M2 OPR.UNIT

284237 1| CLAMP HOSE GEAR D20/30

289184 1| PRESSURE GAUGE D110 60BAR 1/2'

289215 1| "EXTENSIONPIECE1/2""M-F100LON"

289442 1| "HYDRAULICCAP1/4"""

289473 1| OPERATINGUNIT60BARBRAGLIA

322224 1|FITT.DK S-67 TEE

329016 1| MOUNT BRACKET ILEMO

420582 1|BOLT HEX 8.8 DEL M8X20 FT

421046 1|BOLT HEX 8.8 DEL M8X25 FT

460364 1|NUT HEX M8 GALV.

471074 1| WASHER M8 ELZ

471075 1| WASHER M8 LOCK

614859 1|HOLDER FOR OPERATING UNIT

639510 1| BRACKETOPERAT .UNITKITMR-2/300

724169 1|HOLDER FOR OPERAT.UNIT BRACKET

726572 1|FITT.DK S-67 1" ELBOW 90 ASSY.

726579 1|FITT. S67 PLUG W/O-RING

739036 1|HOSEW/FITT.D.12X390080BAR

739596 1| "HOSEUNITYD.12X45001/2""80B"

739721 1| "HOSEUNITYD.12X42001/2""80B"

739722 1| "HOSEUNITYD.12X49001/2""80B"

739727 1|CTO.MANGUERA D.16 X 800 3/4-3/4

739747 1| PACKETFORMC/20P.UNITAR/MR

835261 1| OPER.UNITMC/2PACKCPLFORMR

927087 1JHOSE R X PVC X 1 X 0012"

927808 1| HOSECABLEREFLEXD.23M.M.

978976 1| SELF-ADHESIVECOLLECTORAR/MR




Agroparts: wvw.HARDI-INTERNATIONAL.com

Drawbar 2 MC/2 MR Cable

3 101, 20:9-:-0
- Date 22.06.2010

l6:31

k11072 ®—460423

421105—*@@ ®

460623~
®

612751.——0

611693 ._j:*
e &)
L60364 LT1072 ) W)
| L2105 o

& g——L10m
N P 450564

142881
+— 420582 460364 ——s \,
L—639510 169241 ———

239039 284221—

@ 232081 Z
%._11.2881 \ —1 9\

\
$—450564 \ < '@/
\

)
\
/\
@ \V@
- \
\%ﬁ/ L Lzazom L239031.
T 284227 7
232063

¥

232063

&
‘L L 142881

450564

‘—J— 715993




Agroparts: wvw.HARDI-INTERNATIONAL.com

3 101, 20:9-:-0
- Date 22.06.2010

Drawbar 2 MC/2 MR Cable

l6:31

order . .
arts-n° description
p qty P
120319 1|ALU HANDLE FOR 1/2'VALVE
142881 1|WIRE HOLDER FOR REMOTE CONTROL
169240 1|BRACKET F.REMOTE CONTR.CABLE
169241 1|HOLDER FOR BRACKET
232063 1|BENDING 90' 1/2' NN ..........
232081 1|HEXAGON NIPPLE 1/2'X3/4' .....
239034 1|TEE FITTING 3/4" BRASS
239039 1| HEXAGON NIPPLE F. M2 OPR.UNIT
284227 1|BALL VALVE 1/2"FEMALE THREADS
420582 1|BOLT HEX 8.8 DEL M8X20 FT
421105 1|BOLT HEX 8.8 DEL M10X45 FT
421251 1| BOLT HEX M8X15
450564 1| SCREW M6X12 ALLEN
460342 1|NUT HEX M10
460364 1|NUT HEX M8 GALV.
460423 1|NUT HEX M10X1.5 LOCK
471072 1|WASHER M10 EL2
471074 1|WASHER M8 ELZ
611693 1|ARM FOR REMOTE CONTROL BK180
612754 1|HANDLE FOR REMOTE CONTROL
639177 1| VALVEBRACKETMC
639510 1| BRACKETOPERAT .UNITKITMR-2/300
715993 1|REMOTE CONTROL CABLE COMPLETE
739747 1| PACKETFORMC/20P.UNITAR/MR




Agroparts: wvw.HARDI-INTERNATIONAL.com

!
| —umo
14,6276
146273
282026

Drawbar 2 BS/2 MR
v 3 102, 20:9-:-0
- Date 22.06.2010 16:31
471074
1.6011.3—1
284237 —
927803 -—
o | D 210763 -
(@Ef’ T 149198
§§ 146279 [_
421024
BN / [—T——zama
" — 619572
:53 /1 o
[ ] ——927315 S
- ] L= 2800 ~ ﬁ} g
-~ I—-—72a169 ( I
,: | 2320M
-~ 460364 —R ™ }
Y 471075— ¢~
) 1.7107:.—I ®J-—— 22127
/: 614859—— v S e 149197
[ I —— 146275
[ ] 421046—f""///.
m e I—I———— 282015
= Ny —— 639512
-~
&“&
I
I—-284237 , 232081
I [ l\\|
@/J —|—~231962
927325 — 726572 N '
L=3500 (@M |
_ e ! \\J
\J




A
h.__d

Agroparts: wvw.HARDI-INTERNATIONAL.com

Page 1
Drawbar 2 BS/2 MR
3 102, 20:9-:-0
- Date 22.06.2010 16:31
order . .
arts-n° description
p qty P
146273 1|BRASS UNION NUT 1/2 D16
146275 1|BRASS UNION NUT 1/2
146276 1|BRASS PIPE BRANCH 1/2" D16
146279 1|BRASS UNION NUT 3/4' D 16
149197 1| "HOSETAILD.12,71/2"""
149198 1| "HOSETAILD.16,53/4"""
210763 1] SEAL OIL 18X24X105
231962 1|ELBOW BRASS 1/2"
232071 1|HEXAGON NIPPLE 1/2' ..........
232081 1|HEXAGON NIPPLE 1/2'X3/4' .....
242127 1| WASHER D18X11X4
249003 1| RUBBER HOSE SUPPORT
282015 1JHOSE CLIP ...t ittt et ieeennnn
282026 1JHOSE CLIP ...t ittt teeeennnn
284237 1| CLAMP HOSE GEAR D20/30
284239 1|CLAMP 70-90 ... ...
289493 1|HOSECLIP22-25
322224 1|FITT.DK S-67 TEE
421024 1|BOLT HEX 8.8 DEL M8X60
421046 1|BOLT HEX 8.8 DEL M8X25 FT
460143 1|NUT HEX M8 LOCK
460364 1|NUT HEX M8 GALV.
471074 1|WASHER M8 ELZ
471075 1| WASHER M8 LOCK
471110 1|WASHER D18D12X2 COPPER
614859 1|HOLDER FOR OPERATING UNIT ..
619572 1| SOPORTE MANDO BRAGLIA L=280
639512 1| SOPOR.MANDO S2 MERCURY 2000/3000
724169 1|HOLDER FOR OPERAT.UNIT BRACKET
726572 1|FITT.DK S-67 1" ELBOW 90 ASSY.
727120 1| COMPLETE OPERATING UNIT C2
927315 1|GREY TYRE HOSE D80 ...........
927324 1|HOSE R PRESSURE D12-80-200 BAR
927325 1|HOSE R PRESSURE D16-80-200 BAR
1

927803

HOSED.25RETURN




Agroparts: wvw.HARDI-INTERNATIONAL.com

0

3 103, 20:9-:-0
- Date

Drawbar 2 CB/2 MR

22.06.2010

l6:31

146279
149198

T,

S

1.21252-J

L < s—119029
619473 “e——459050

460261
619474




Agroparts: wvw.HARDI-INTERNATIONAL.com

3 103, 20:9-:-0
- Date 22.06.2010

Drawbar 2 CB/2 MR

l6:31

order . .
arts-n° description
p qty P
146273 1|BRASS UNION NUT 1/2 D16
146279 1|BRASS UNION NUT 3/4' D 16
149198 1| "HOSETAILD.16,53/4"""
200040 1|FITT. ARAG 1"
210763 1] SEAL OIL 18X24X105
231962 1|ELBOW BRASS 1/2"
232080 1|FITT. ELBOW 1/2"BSP M/F BRASS
232081 1|HEXAGON NIPPLE 1/2'X3/4' .....
242177 1]0-RING D25.4 X 20.2 X 2.6
284237 1| CLAMP HOSE GEAR D20/30
284273 1] COLORTIPSCALIBRATOR, SI
289184 1| PRESSURE GAUGE D110 60BAR 1/2'
289493 1|HOSECLIP22-25
320095 1|{FITT.DK NUT 1" BSP
329016 1| MOUNT BRACKET ILEMO
330326 1]O-RING D30/D24X2 F.1"NUT
330341 1|FITT.DK HB 1" F. 1" NUT
410362 1|BOLT HEX 8.8 DEL M6X20 FT
421252 1|SCREW M10X30 CAP
459050 1|M.4X10SCREWINOX.DIN912
460143 1|NUT HEX M8 LOCK
460261 1|NUT HEX M6X1 LOCK
460423 1|NUT HEX M10X1.5 LOCK
469031 1| M-4NUTINOXDIN934
471072 1| WASHER M10 EL2
471074 1| WASHER M8 ELZ
471110 1|WASHER D18D12X2 COPPER
479029 1| WASHERD. 4 INOX
619143 11619143
619474 1| CB/20P.UNITSWORDSUPPORT
619575 1| MERCURYCB/20P .UNITSUPPORT
726572 1|FITT.DK S-67 1" ELBOW 90 ASSY.
731972 1| CONTROLBOXF .EC/4MISTBLOWER
841844 1|OP.UNIT CB/2
927087 1]JHOSE R X PVC X 1 X 0012"
1

927325

HOSE R PRESSURE D16-80-200 BAR




Agroparts: wvw.HARDI-INTERNATIONAL.com

Page

l6:31

22.06.2010

Date

:-0

Drawbar 2 BKC/2 MR
3 104, 20:9-

927087 L:-500

— 284237

- 320095

330341

330326

927124 =300

1—834106 (K108)

———— 927087 L=600




Drawbar 2 BKC/2 MR

Agroparts: wvw.HARDI-INTERNATIONAL.com

3 104, 20:9-:-0
- Date

22.06.2010

l6:31

order

parts-n° gty description
200040 1|FITT. ARAG 1"
239043 1|HEX NIPPLE 1'
242177 1]0-RING D25.4 X 20.2 X 2.6
284237 1|CLAMP HOSE GEAR D20/30
320095 1|{FITT.DK NUT 1" BSP
329016 1| MOUNT BRACKET ILEMO
330326 1]O-RING D30/D24X2 F.1"NUT
330341 1|FITT.DK HB 1" F. 1" NUT
619574 1| SOPORTE MANDO BK/2 MR-2000/3000
726571 1|FITT.DK S-53 ELB.1", W ORING
726572 1|FITT.DK S-67 1" ELBOW 90 ASSY.
834104 1| CABLEF/ON-OFFBK-3000MM
841053 1|OP.UNIT BK180/2 DIST.VALVES
927087 1JHOSE R X PVC X 1 X 0012"
927124 1|HOSE R X 60 BAR X 1 X 0012"




Agroparts: wvw.HARDI-INTERNATIONAL.com

Date 22.06.2010 16:31

Section valves CB/2 AR-MR
v 3 105, 20:0-:-1

YN
NARANJA
ORANGE ]—269029 <
b ¢
é e
N L 289313

289428 ﬁ %
469016—7
l *289332-*!_‘
| 0 ' "

289330
269062 s

289329

289325 — ‘ 52

*289322—1———1 (\\\
| oY
I}
219067

L [—978931
289320




A
h.__d

Agroparts: wvw.HARDI-INTERNATIONAL.com

Page 1
Section valves CB/2 AR-MR
3 105, 20:0-:-1
- Date 22.06.2010 16:31
order . .
arts-n° description
p qty P
219067 1|BALL F.VALVE CB/2
229023 1| SPRING FOR CB/2 VALVE DIAL
249060 1|O-RING
249062 1]10-RING
249064 1]10-RING
269029 1|MOTOR UNIT CB/2 SECTION VALVE
269035 1|VALVE ASSY. BOOM SECTION CB/2
289313 1| PACKING CAP F. CB/2 SECT. VLV.
289316 1]1U-CLAMP
289320 1|OUTLET FITT.3/4"BSP SECT.VLV.
289322 1|SEAT F.BALL CB/2 VALVE
289325 1|HOUSING F.SECT.VLV.CB/2
289327 1| BUSHING CH-17 M11 x 1 D 8.5
289329 1| ADJUSTMENT HINGE
289330 1| CONNECTION PIECE D 35 M12
289331 1|KNOB F.CONSTANT PRESS. CB/2
289332 1|BUUBLE D.5
289428 1| GUIDEFORVALVESEAT
469016 1|LOCK-NUT M12 STAINLESS
759049 1|REPAIR KIT CB/2 BOOM SEC.VALVE
1

978931

I.D. TAG




Agroparts: wvw.HARDI-INTERNATIONAL.com

3 106, 20:0-:-1

CB2 verde AR-MR

Date 22.06.2010

l6:31

f(
Y
or0E | 20
-
AMARILLO | _ 269089 VERDE
YELLOW }' ~ GREEN “269031.1
{
I ZA\
289428 N (~
>
) 6“@' U
Ny
——75904,8 W — 289316

L289338

269061 %

L ~N
289324 % Lzmu.*

219066*
289333 % Lzaqm
289323*

—978931
289321




CB2 verde AR-MR

Agroparts: wvw.HARDI-INTERNATIONAL.com

1
3 106, 20:0-:-1
- Date 22.06.2010 16:31
order . .
arts-n° description
p qty P
219066 1|BALL F.VALVE CB/2
249061 1]10-RING
249064 1]10-RING
269030 1|MOTOR UNIT CB/2 PRESS. REG.
269034 1|VALVE ASSY. PRESS.REG. CB/2
269089 1| MOTORFORPRES .REG.CB/2YELLOW
289316 1|U-CLAMP
289321 1|OUTLET FITT.3/4"BSP PRESS.REG
289323 1|SEAT F.BALL CB/2 VALVE
289324 1|SEAT F.BALL CB/2 VALVE
289326 1|MOTOR HOUSING F.PRES.REG.CB/2
289333 1|SLEEVE F.BALL SEAT CB/2
289338 1| PLUGD. 28
289427 1| "SECURITYVALVE3/4""40BAR"
289429 1|AGITATION INJECTOR DUAL INPUT
759048 1|REPAIR KIT CB/2 PRESS.REG.VALV
978931 1|{I.D. TAG




Agroparts: wvw.HARDI-INTERNATIONAL.com

B018-HAU, 19:05:09
Date 22.06.2010

FILTER 316 SERIES

l6:31

11/2"BSP
SUCTION
FILTER
COMPLETE
h=42mm

@

2"BSP
SUCTION
FILTER
COMPLETE
h=42mm

(6) 32 MESH (WHITE)
@ 50 MESH (BLUE)
80 MESH (GREY)

B018-HAU




Agroparts: wvw.HARDI-INTERNATIONAL.com

FILTER 316 SERIES
v B018-HAU, 19:05:09
Date 22.06.2010 16:31
Pos. parts-n° order description
qty
2 A316173 1|SUCTION FILTER 2''
1 A316163 1|SUCTION FILTER '200'
3 A316300.060 1|ORING F/SCREEN 316 FILTER
4 A316000.050 1|ORING F/BODY 316 FILTER
5 A316000.040 1|BACK NUT FOR FILTER '200'
9 A316060.010 1|HOUSING 316 FILT 1-1/2
10 A316170.010 1 |HOUSING 2"
6 A316002.030 1|FILTER ELEMENT 200MM WHITE
7 A316003.030 1|FILTER ELEMENT 200MM BLUE
8 A3160035.030 1|FILTER ELEMENT 200 GREY




Agroparts: wvw.HARDI-INTERNATIONAL.com

4 100, 20:9-:-0

Blower wheel D820

Date 22.06.2010

l6:31

A @— 11072
[

s 6 @— L60623
o P

o—— 471106
&0 e—— 410362

I'-739'597




Blower wheel D820

Agroparts: wvw.HARDI-INTERNATIONAL.com

1
4 100, 20:9-:-0
- Date 22.06.2010 16:31
parts-n° orqc%:eyr description
119056 1|CENTER WHEEL F.30"/32" FAN
129140 1|FLANGE F.CENTER WHEEL 30"/32"
129144 1|PALA ORIENT.HELICE D.820 VR99 P/
159982 1|DISTANCE TUBE FOR 820
210772 1|BALL BEARING 6208 2RS1
210826 1|]SEAL OIL 45 X 10
284211 1| SNAP-RING INNER 80X2.5
339041 1|CAP FOR FAN
410362 1|BOLT HEX 8.8 DEL M6X20 FT
459058 1|ALLEN SCREW M10X80
460423 1|NUT HEX M10X1.5 LOCK
471072 1|WASHER M10 EL2
471106 1 |WASHER D6
726925 1| CENTRIFUGAL CLUTCH D. 245
739597 1|FAN - AXIAL 32"
915802 1|SET SCREW DIN 913 6X6




Agroparts: wvw.HARDI-INTERNATIONAL.com

4 101, 20:9-:-0

Blower wheel D920

Date 22.06.2010 16:31

Al g w1072
] o @ 60423

)+ A

339041




Blower wheel D920

Agroparts: wvw.HARDI-INTERNATIONAL.com

1
4 101, 20:9-:-0
- Date 22.06.2010 16:31
order . .
arts-n° description
p qty P
119056 1|CENTER WHEEL F.30"/32" FAN
129144 1| PALA ORIENT.HELICE D.820 VR99 P/
149324 1| FLANGE F.CENTER WHEEL 36"
159982 1| DISTANCE TUBE FOR 820
210772 1|BALL BEARING 6208 2RS1
210826 1] SEAL OIL 45 X 10
284211 1| SNAP-RING INNER 80X2.5
339041 1|CAP FOR FAN
410362 1|BOLT HEX 8.8 DEL M6X20 FT
459058 1|ALLEN SCREW M10X80
460423 1|NUT HEX M10X1.5 LOCK
471072 1|WASHER M10 EL2
471106 1| WASHER D6
726925 1| CENTRIFUGAL CLUTCH D. 245
739615 1|FAN - AXIAL 36"
915802 1|SET SCREW DIN 913 6X6




Agroparts: wvw.HARDI-INTERNATIONAL.com

4 102, 20:9-:-0

F55

Date 22.06.2010 16:31
239019 — ——471072
NIMNIL L71097
ZILVI0 I ».‘ [.29003
(/ /. s . ‘3072‘—0
169658 —( Iy~ - 470455——
e 7
-~ |
L o 460703 |
% 471071 |
739715——— % 619556 l :
L1 L- i
739218 . !
978915 A |
19341 J !

_ i
LZBLZ!? J 1:
. 0T ieeprg o7
> L [ WM b
471108 ! 7T 469023

7~

&(gzamo

619566

*~——978970

% '———269082*

©o—469013"
0
A7

e ’———I—269094
s @ 469013 <=
me .
419012 —op *835259




Agroparts: wvw.HARDI-INTERNATIONAL.com

4 102, 20:9-:-0
- Date 22.06.2010

F55

l6:31

order . .
arts-n° description
p qty P
149341 1|SPACER F820 - SHAFT 1 SPEED
169458 1|BRACKET F.REMOTE GREASE PORT
232076 1|NIPPLE 1/2"M-W ESP.CIRC.BRA
239002 1|NUT 1/2" BSP BRASS F.BULKHEAD
239016 1|ELBOW FITTING 1/2" BRASS
239019 1|ADAPTER 3/4"F - 1/2"M
269082 1|CAJA ESTANCA 90X90X40 LUCES (SOL6
269094 1|LIGHTSSPECIAL150/800/7000
284219 1] SNAP-RING OUTER 40X1.75
289130 11289130
419012 1|JTORN. 5 X 20 C/HEXAG.INOX
429003 1|M-10X25 MACH.SCREW GALV.
430721 1|BOLT HEX 8.8 DEL M12X40 FT
460703 1|NUT HEX M12X1.75 LOCK
461284 1|NUT HEX M24X2 SLOTTED
469013 1|NUT HEX M12 LOCK INOX
469023 1| TUERCA M-12 HEX.CAD.DIN-6330B F1
470455 1|WASHER D12 SPRING
471071 1|WASHER M12 GALV
471072 1|WASHER M10 EL2
471097 1|WASHER D10 SAFETY
471107 1|WASHER D50,6D40,1X5
471108 1|WASHER D44D25X4.5
471117 1| WASHER D5 TENSION
480738 1| PIN D5X40 SPLIT
489016 1| SLOTTED PIN D.3X20
619556 1|ADAPTACION CADIRETA 750 MUL.1 VE
619566 1| SHIFT HANDLE FOR GEARBOX
739218 1| GEARBOX ONE GEAR TB F-820
739715 1|HOSE F.REMOTE GREASE PORT
835259 1| REARLIGHTSPACKCPLMR
978915 11978915
1

978970

CALCOMANIA TOBERA 55-F (D.820) M




Agroparts: wvw.HARDI-INTERNATIONAL.com

A
h.__d

Page 0
KIT F55 MR

4 103, 20:9-:-0
- Date 22.06.2010

l6:31

619153
WOy | a3

&"/. L 47107
l-1.301.01.

3000 - 619549
2000 - 619550

L60386—-——00'
i ——*

461286

639516 ‘—“l 169329

L711106

4602 ﬁtﬂ
00

R
I .
| v
l— LO\
(4
169147 o
L 450972
£71095

L71106

Mo,
430721 — ™

130397 —
461231 e Y
289 '

0%
t_231962
232070

§0-aB——232070
231962

—— 359213

N @ 4604623
V ST e—479032
— - ®+—460703
|~ 130969 N 7-—1.71071
- |

= > ]
o 19032 e
~— 429003




Agroparts: wvw.HARDI-INTERNATIONAL.com

4 103, 20:9-:-0
- Date 22.06.2010

KIT F55 MR

l6:31

order . .
arts-n° description
p qty P
129148 1|BRCKT F. NZZLEHOLDER BRASS MR
130397 1|NOZZLE HOLDER UPPER PART
139101 1|NOZZLE CLAMP F. MERCURY
146414 1| TERMINATION STOPPER 22 X 100
149329 1|ARANDELA SUPLEM.TOBERA 15mm.D.15
157136 1] SPRAYLINERIGHTMR-3000
169147 1| COWLING FOR BLOWER
169442 1| REAR BRACKET MERCURY FAN FRAME
231962 1|ELBOW BRASS 1/2"
232070 1|ELBOW 1/2" BRASS M-22.100 H
239050 1|NOZZLE ASSY.NO DRIP SINGLE
249095 1| SEAL F.ARROW BLOWER
289440 1|CLAMP F. 1/4" NOZZLE HOLDERS
359213 1| TOBERA POLIEST.D.820 SIN/DEFL.ME
359224 1] CONO POLIESTER D.820 SIN SEPARAD
429003 1|M-10X25 MACH.SCREW GALV.
430404 1|BOLT HEX 8.8 DEL M12X50
430721 1|BOLT HEX 8.8 DEL M12X40 FT
430969 1|SCREW M12X60 CAP
439018 1[{M.12X70MACH.SCREWGALVDIN
450972 1|SCREW M6X15 ALLEN GALV.
451037 1| SCREW M6X20 HEX
460261 1|NUT HEX M6X1 LOCK
460386 1|NUT HEX M12X1.75
460423 1|NUT HEX M10X1.5 LOCK
460703 1|NUT HEX M12X1.75 LOCK
461231 1INUT HEX M6 BRASS
461286 1|NUT M14 SAFETY
471071 1| WASHER M12 GALV
471095 1|WASHER D6, 4
471106 1|WASHER D6
479032 1|WASHER D.10X30X2
479033 1|ARANDELA D.14X44X3 INOX DINS9021
619153 1| PUMP BELT TIGHTENER
619549 1| BELTSMR-3000
619550 1| BELTSMR-2000
639467 1] KIT SOP.TOBERA HIERRO F820 MERCU
639471 1|REJA DE SALIDA 820/920 MERCURY
639516 1|CTO.REJA ASPIRAC.820 MERCURY-LOW
639520 1|REAR FRAME FOR MERCURY FAN
726925 1| CENTRIFUGAL CLUTCH D. 245
1

739597

FAN - AXTIAL 32"




Agroparts: wvw.HARDI-INTERNATIONAL.com

Date 22.06.2010

SF65
4 104, 20:9-:-0
- l6:31

—— 239019
232076
- Ho— 429003
169458 —: A2
- 7 e
| @—239002 . -1 439023—-?
5 L 47055 e

LT —0?

L7107 —®
469023 — 8§

W
1)

N
W
LY

N
R
)

O D-——978805
Q F—hmoaz

o & 469013
L
»—1;269094

8 o 469013

®
L- L1M7

e
419012 _,




Agroparts: wvw.HARDI-INTERNATIONAL.com

4 104, 20:9-:-0
- Date 22.06.2010

SF65

l6:31

order . .
arts-n° description
p qty P
169458 1|BRACKET F.REMOTE GREASE PORT
194307 1|KEY 10 X 8 X 40
232071 1|HEXAGON NIPPLE 1/2' ..........
232076 1|NIPPLE 1/2"M-W ESP.CIRC.BRA
239002 1|NUT 1/2" BSP BRASS F.BULKHEAD
239019 1|ADAPTER 3/4"F - 1/2"M
269082 1|CAJA ESTANCA 90X90X40 LUCES (SOL6
269094 1|LIGHTSSPECIAL150/800/7000
284219 1] SNAP-RING OUTER 40X1.75
289286 1| GEARBOX 2-MAXI & 820-X
419012 1|JTORN. 5 X 20 C/HEXAG.INOX
429003 1|M-10X25 MACH.SCREW GALV.
439023 1] SCREW12X55HEX.DIN-7968
461284 1|NUT HEX M24X2 SLOTTED
469013 1|NUT HEX M1l2 LOCK INOX
469023 1| TUERCA M-12 HEX.CAD.DIN-6330B F1
470455 1|WASHER D12 SPRING
471071 1|WASHER M12 GALV
471072 1|WASHER M10 EL2
471107 1|WASHER D50,6D40,1X5
471108 1|WASHER D44D25X4.5
471117 1|WASHER D5 TENSION
480738 1|PIN D5X40 SPLIT
739716 1|HOSE F.REMOTE GREASE PORT
978805 1| SELF ADHESIVE NOZLES L.V.
978915 11978915
978968 1|CALCOMANIA TOBERA 65-SF (D.820)




Agroparts: wvw.HARDI-INTERNATIONAL.com

A
h.__d

Page 0
KIT SF65 MR

4 105, 20:9-:-0
- Date 22.06.2010

l6:31

619153 .
aniomy l/-/‘ T ee003

1

139101 — @ 14L6h14
o1 —451037

130397 ——op~ /s
L6123 D )
289

A T YA LA

1
430404 289401—

3000= 619549 /s\
2000 = 619550!‘" ) :

L60386——-\e‘
W%
439018 —*

g~

430721 —”

/ *
©
4612867
149329

231962
232070
—— 157136

%909 232070

T—231962

479033
l _ 9

/{< 19329
~479033 /4,
[_,g/\v //\\\ -

@o— 460423
479032

@——460703

SOT




A
h.__d

Agroparts: wvw.HARDI-INTERNATIONAL.com

Page 1
KIT SF65 MR
4 105, 20:9-:-0
- Date 22.06.2010 16:31
order . .
arts-n° description
b qty p
129148 1|BRCKT F. NZZLEHOLDER BRASS MR
130397 1|NOZZLE HOLDER UPPER PART
139101 1|NOZZLE CLAMP F. MERCURY
146414 1| TERMINATION STOPPER 22 X 100
149329 1|ARANDELA SUPLEM.TOBERA 15mm.D.15
157136 1] SPRAYLINERIGHTMR-3000
169442 1|REAR BRACKET MERCURY FAN FRAME
231962 1|ELBOW BRASS 1/2"
232070 1|ELBOW 1/2" BRASS M-22.100 H
249095 1| SEAL F.ARROW BLOWER
289401 1|JET 1/4" DOUBLE alt 70009602
289440 1|CLAMP F. 1/4" NOZZLE HOLDERS
359199 1| FANHOUSINGW/AIRVANESMR-F820
359201 1] CONEPOLYESTER, D.820MERCURY
429003 1|M-10X25 MACH.SCREW GALV.
430404 1|BOLT HEX 8.8 DEL M12X50
430721 1|BOLT HEX 8.8 DEL M12X40 FT
439018 1|{M.12X70MACH.SCREWGALVDIN
451037 1| SCREW M6X20 HEX
460386 1|NUT HEX M12X1.75
460423 1|NUT HEX M10X1.5 LOCK
460703 1|NUT HEX M12X1.75 LOCK
461231 1|NUT HEX M6 BRASS
461286 1|NUT M14 SAFETY
471071 1| WASHER M12 GALV
479032 1|WASHER D.10X30X2
479033 1|ARANDELA D.14X44X3 INOX DIN9021
619153 1| PUMP BELT TIGHTENER
619549 1|BELTSMR-3000
619550 1| BELTSMR-2000
639446 1| PROT.GRIDD.820SUCTION, UNPAINT
639467 1] KIT SOP.TOBERA HIERRO F820 MERCU
639471 1|REJA DE SALIDA 820/920 MERCURY
639499 1| CTO.PARACHOQUES MER D.820/D.920
726925 1| CENTRIFUGAL CLUTCH D. 245
1

739597

FAN - AXTIAL 32"




Agroparts: wvw.HARDI-INTERNATIONAL.com

Page 0
SEF85

4 106, 20:9-:-0
- Date 22.06.2010

l6:31

[

459051

239004 éo—mow
23207 & @—— 237
_S——429003
. —— 471072
16945 8———o[3N¢ /Q

231962
39032—f

o]

L7108
1.80738—1 &2
461284 { ‘ L
] 739222 471093 — @
469036 — @
471107

284219

iTE ———269082
(O 469013 D-—msos
— 71117
~—r269os1
@ QO ——46%013
—, 1Y

<> [o—— 835259

&




Agroparts: wvw.HARDI-INTERNATIONAL.com

4 106, 20:9-:-0
- Date 22.06.2010

SF85

l6:31

order . .
arts-n° description
p qty P
169458 1|BRACKET F.REMOTE GREASE PORT
194307 1|KEY 10 X 8 X 40
231962 1|ELBOW BRASS 1/2"
232076 1|NIPPLE 1/2"M-W ESP.CIRC.BRA
239002 1|NUT 1/2" BSP BRASS F.BULKHEAD
239004 1|BUSHING 1/2"-3/8" BRASS
239019 1|ADAPTER 3/4"F - 1/2"M
239041 11239041
239099 1|REDUCCION 1/2"M - 3/8"M LATON
269081 1| LIGHTSA1000B1000C7000
269082 1|CAJA ESTANCA 90X90X40 LUCES (SOL6
284219 1] SNAP-RING OUTER 40X1.75
289180 11289180
429003 1|M-10X25 MACH.SCREW GALV.
439032 1|TORN.14 X 65 C/HEXAG. (12.9 DIN-9
459051 1|TORN. 5 X 25 C/HEXAG. INOX.
461284 1|NUT HEX M24X2 SLOTTED
469013 1|NUT HEX M12 LOCK INOX
469036 1| TUERCA M-14 C/FRENO (REYZA-DINS9S85
471072 1|WASHER M10 EL2
471093 1|WASHER D14 GALV. (168873)
471107 1|WASHER D50,6D40,1X5
471108 1|WASHER D44D25X4.5
471113 1| WASHER D14 TENSION
471117 1| WASHER D5 TENSION
480738 1| PIN D5X40 SPLIT
739222 1]1GEAR BOX M55
739715 1|HOSE F.REMOTE GREASE PORT
739716 1|HOSE F.REMOTE GREASE PORT
835259 1| REARLIGHTSPACKCPLMR
978805 1|SELF ADHESIVE NOZLES L.V.
978967 1|CALCOMANIA TOBERA 85-SF (D.920)




Agroparts: wvw.HARDI-INTERNATIONAL.com

A
h.__d

Page 0
KIT SF85 MR

4 107, 20:9-:-0
- Date 22.06.2010 16:31

619153

L7107 :1%/.
AL om

1

630404
3000=619549
2000= 619550

460386 —se
LTI0TI %

‘ z 479032
639447 —— 429003

139101 — — 146414

— 4
o 460703 l.etzsmm P 51037
1 %

ETTNd o~ < 639466
g / YO\ 146414
232070
p 3.+ ——157136
29095 ' Eo-a¥——232070
231962

@ 460623
(79032

8——460703
e—LT1071

0T
430721 ——”




A
h.__d

Agroparts: wvw.HARDI-INTERNATIONAL.com

Page 1
KIT SF85 MR
4 107, 20:9-:-0
- Date 22.06.2010 16:31
order . .
arts-n° description
b qty p
129148 1|BRCKT F. NZZLEHOLDER BRASS MR
130397 1|NOZZLE HOLDER UPPER PART
139101 1|NOZZLE CLAMP F. MERCURY
146414 1| TERMINATION STOPPER 22 X 100
149239 1|TETON SEP.CHAPA ENV.DT.ALM.D.30X
149329 1]|ARANDELA SUPLEM.TOBERA 15mm.D.15
149340 1| SPACER F920 F/BIMA SHAFT
157136 1| SPRAYLINERIGHTMR-3000
169442 1|REAR BRACKET MERCURY FAN FRAME
231962 1|ELBOW BRASS 1/2"
232070 1|ELBOW 1/2" BRASS M-22.100 H
249095 1| SEAL F.ARROW BLOWER
284219 1] SNAP-RING OUTER 40X1.75
289401 1|JET 1/4" DOUBLE alt 70009602
289440 1|CLAMP F. 1/4" NOZZLE HOLDERS
359200 1| FANHOUSINGD.920WITHVANES
359202 1| CONED.920POLYESTERFORMERCURY
429003 1|M-10X25 MACH.SCREW GALV.
430404 1|BOLT HEX 8.8 DEL M12X50
430721 1|BOLT HEX 8.8 DEL M12X40 FT
439018 1|{M.12X70MACH.SCREWGALVDIN
451037 1| SCREW M6X20 HEX
460386 1|NUT HEX M12X1.75
460423 1|NUT HEX M10X1.5 LOCK
460703 1|NUT HEX M12X1.75 LOCK
461231 1INUT HEX M6 BRASS
461286 1|NUT M14 SAFETY
471071 1| WASHER M12 GALV
479032 1|WASHER D.10X30X2
479033 1|ARANDELA D.14X44X3 INOX DIN9021
619153 1| PUMP BELT TIGHTENER
619549 1| BELTSMR-3000
619550 1| BELTSMR-2000
639447 1|REJA ASPIRACION D.920 SIN PINTAR
639466 1] KIT SOP.TOBERA HIERRO F920 MERCU
639471 1|REJA DE SALIDA 820/920 MERCURY
639499 1| CTO.PARACHOQUES MER D.820/D.920
726925 1| CENTRIFUGAL CLUTCH D. 245
1

739615

FAN - AXTIAL 36"




Agroparts: wvw.HARDI-INTERNATIONAL.com

KIT JET SF65 1 MR
v 4108, 20:9-:-0
Date 22.06.2010 16:31
////W § | J—978940
1] 4=+ Y .t
978941 (i
_ill ‘ i} ‘f’—-A?fii
L A
m<
/ 7 |
978805 _.D
. T 269082

/18700

[P 7
OLI.S S

/.’10%\679003'5:.. o &

269081 M
] &55551 Y
L6905 e / !

M9011-—}

~ Velul v'
469029 —

'“
“°




Agroparts: wvw.HARDI-INTERNATIONAL.com

4 108, 20:9-:-0
- Date 22.06.2010

KIT JET SF65 1 MR

l6:31

order

parts-n° gty description
269081 1| LIGHTSA1000B1000C7000
269082 1|CAJA ESTANCA 90X90X40 LUCES (SOL6
419011 1|TORN. 4 X 15 INOX. C/HEXAG.
469029 11469029
469035 1| TUERCA M-4 C/FRENO INOX.
479029 1 |WASHERD. 4 INOX
978805 1|SELF ADHESIVE NOZLES L.V.
978940 1| CALCOMANIA DEFLECTOR VERTICAL IZ
978941 1| CALCOMANIA DEFLECTOR VERTICAL DE
978968 1|CALCOMANIA TOBERA 65-SF (D.820)




Agroparts: wvw.HARDI-INTERNATIONAL.com

A
h.__d

Page 0
KIT JET SF65 2 MR
4 109, 20:9-:-0
- Date 22.06.2010 16:31
& P—231962
“9010J ——169412
460703 08479008
| 1—1.79031 239003 — ®——60261
® 289401—
—359231"
4L60143
479027
149343
479027
N - [ 15713
¢ 479027
’ ! e N@a 460817
5 . D o 471074
0 d 359230
'\%89018
q

— 639511

— w39000—S
W0T ——g

232070 —s

L60703—4

LI931—

e
149344 — 90y
475031

\ i
L130397 461231

450972
[ 157138

a N

~

s \ 142911.8

2891.1'0-I

739480

— 1%

™

LA

[;— 639528

N

284243

L11.9306

w9347

N E r371306

249104

%zssam

\& Lamov
231923 O
P

232070

L]

L60 141

—619577




A
h.__d

Agroparts: wvw.HARDI-INTERNATIONAL.com

Page 1
KIT JET SF65 2 MR
4 109, 20:9-:-0
- Date 22.06.2010 16:31
order . .
arts-n° description
b qty p
129148 1|BRCKT F. NZZLEHOLDER BRASS MR
130397 1|NOZZLE HOLDER UPPER PART
139101 1|NOZZLE CLAMP F. MERCURY
149306 1|CASQUILLO INOX D.22 X 25 D.VERTI
149343 1| VARILLA ROSCADA M8 X 260mm.
149344 1|{VARILLA ROSCADA M12x175 mm
149347 1|CASQUILLO D.18%x110 mm MR-JET
157137 1]TUBO INOX.D.12x1 a 145mm.
157138 1| TUBO ARCO NEBULIZADOR JET/SF65 D
169412 1| CHAPETA ALERON 40X153X3 D.VERTIC
231962 1|ELBOW BRASS 1/2"
232070 1|ELBOW 1/2" BRASS M-22.100 H
239003 1|EXTENSION 1/2"
249095 1|SEAL F.ARROW BLOWER
249104 1]0-RING 7 X 4
284243 1 |HANDLE KNOB ADJUSTER
289401 1|JET 1/4" DOUBLE alt 70009602
289440 1|CLAMP F. 1/4" NOZZLE HOLDERS
359228 1| CONO JET COMPLETO POLIESTER MERC
359229 1| TAPA POSTERIOR JET POLIESTER
359230 1|MOVIL JET POLIESTER DRCH.
359231 1|MOVIL JET POLIESTER IZzZDO.
371306 1|NOZZLE SET ORANGE 0215 .......
371307 1INOZZLE SET RED 0220 ..........
419010 1IM.6X20SCREWINOX.DIN933
439000 1IM.12X30MACH.SCREWS8.8
439018 1IM.12X70MACH.SCREWGALVDIN
450972 1| SCREW M6X15 ALLEN GALV.
451037 1| SCREW M6X20 HEX
460143 1|NUT HEX M8 LOCK
460261 1|NUT HEX M6X1 LOCK
460703 1|NUT HEX M12X1.75 LOCK
460817 1|NUT HEX M8 STAINLESS DIN 934
461231 1|NUT HEX M6 BRASS
470455 1|WASHER D12 SPRING
471071 1|WASHER M12 GALV
471074 1|WASHER M8 ELZ
479008 1| TENSION DISC D 6 INOX.
479027 1|WASHER D8X24X2 DINS9021
479031 1| WASHER
619577 1| REGULADOR ALTURA DEFLECTORES MR-
639511 1|ESTRUCTURA HIERRO JET - MERCURY
639528 1|{REJA DE SALIDA JET - MERCURY
739480 11739480
1

739737

CTO.JET POLIESTER COMPLETO MERCU




Agroparts: wvw.HARDI-INTERNATIONAL.com

4 110, 20:9-:-0

KIT JET SFe65 3 MR

Date 22.06.2010 16:31

@ ——239019
3 232076

2310, 39023
o 470455
§—23904  ®e71071

978915—— o Q

L1107 ——

N\
zat.zw~—l W
480738 —_'! /6 l @e— L710T

0 L you307 61— 469023
B
- 471108
461284,

-
e

e

1
|
|
|
I
|
L

L1A93L6 N

o
Y
v

8
il

1.71093"

_o— 460623
Yoe——479032

@——460703

° éOO-—L'"Q“
- 7
& " Lison ‘ 460703 < 639499




Agroparts: wvw.HARDI-INTERNATIONAL.com

4 110, 20:9-:-0
- Date 22.06.2010

KIT JET SFe65 3 MR

l6:31

order . .
arts-n° description
p qty P
149329 1|ARANDELA SUPLEM.TOBERA 15mm.D.15
149345 1| TUBO NYLON D.25x146 mm MR-JET
149346 1] CASQUILLO NYLON D.40x50 mm MR-JE
169458 1|BRACKET F.REMOTE GREASE PORT
194307 1|KEY 10 X 8 X 40
231962 1|ELBOW BRASS 1/2"
232079 1|ELBOW 3/4" BRASS
239002 1|NUT 1/2" BSP BRASS F.BULKHEAD
239019 1|ADAPTER 3/4"F - 1/2"M
239041 11239041
284219 1] SNAP-RING OUTER 40X1.75
359199 1| FANHOUSINGW/AIRVANESMR-F820
429003 1|M-10X25 MACH.SCREW GALV.
430404 1]BOLT HEX 8.8 DEL M12X50
430522 1|BOLT HEX 8.8 DEL M12X25 FT
430721 1|BOLT HEX 8.8 DEL M12X40 FT
439023 1| SCREW12X55HEX.DIN-7968
460423 1|NUT HEX M10X1.5 LOCK
460703 1|NUT HEX M12X1.75 LOCK
461284 1|NUT HEX M24X2 SLOTTED
461286 1|NUT M14 SAFETY
469023 1| TUERCA M-12 HEX.CAD.DIN-6330B F1
470455 1|WASHER D12 SPRING
471071 1| WASHER M12 GALV
471093 1|WASHER D14 GALV. (168873)
471107 1| WASHER D50,6D40,1X5
471108 1| WASHER D44D25X4.5
479032 1|WASHER D.10X30X2
479033 1|ARANDELA D.14X44X3 INOX DIN9021
480738 1| PIN D5X40 SPLIT
639446 1| PROT.GRIDD.820SUCTION, UNPAINT
639467 1] KIT SOP.TOBERA HIERRO F820 MERCU
639499 1| CTO.PARACHOQUES MER D.820/D.920
726925 1| CENTRIFUGAL CLUTCH D. 245
739597 1|FAN - AXIAL 32"
739715 1|HOSE F.REMOTE GREASE PORT
1

978915

978915




Agroparts: wvw.HARDI-INTERNATIONAL.com

Rear light kit AR-MR
v 4 111, 20:9-:-0
- Date 22.06.2010 16:31
269083 269084

i

I

d

269086

L5

269087

269088




Agroparts: wvw.HARDI-INTERNATIONAL.com

4 111, 20:9-:-0
- Date 22.06.2010

Rear light kit AR-MR

l6:31

order

parts-n° gty description
269083 1| TRIANGLEFORREARLIGHTKIT
269084 1 | ROUNDREFLECTORFORLIGHTKITAR
269085 1| SQUAREREFLECTORFORLIGHTKITA
269086 1| REARLIGHTGLASSAR-MR
269087 1| REARLIGHTFORLIGHTKITAR-MR
269088 1| PLUG12VFORLIGHTKITAR/MR




Agroparts: wvw.HARDI-INTERNATIONAL.com

JET 1 4 SIMP ANTIG

4 112, 20:9-:-0
- Date 22.06.2010 16:31

371306 NARANJA /7 ORANGE

‘{371305 AMARILLA /7 YELLOW
371307 ROJA/ RED

<&

289499 —"—'@ — 289501 5 &—/_/\3
l ’—\239502 é)\))"‘ 289509
‘} Z

o

289500




JET 1 4 SIMP ANTIG

Agroparts: wvw.HARDI-INTERNATIONAL.com

1
4 112, 20:9-:-0
- Date 22.06.2010 16:31
order . .
arts-n° description
p qty P

289474 1|NOZZLE HOLDER SIMPLE, NON-DRIP
289499 1|NUT M11X1
289500 1|BOLT FOR NOZZLE HOLDER
289501 1]0-RING 11 X 2.5
289502 1|NOZZLE FLOW DIVIDER
289503 1| SPRING
289504 1INOZZLE POSITION LOCK
289505 1|NON-DRIP ASSY.BRASS NOZ.HOLDER
289506 1|NON-DRIP DIAPHRAGM
289507 1|NUT
289508 1]O0-RING/NOZZLE HOLDER NON-DRIP
289509 1|NOZZLE BODY
289510 1] SINGLE NOZZLE BODY
289511 1|NUT 3/8"
371305 1|NOZZLE SET YELLOW 0212 .......
371306 1|NOZZLE SET ORANGE 0215 .......
371307 1|NOZZLE SET RED 0220 ..........




Agroparts: wvw.HARDI-INTERNATIONAL.com

4 113, 20:9-:-0
- Date 22.06.2010 16:31

JET 1 4 DOBLE ANTIG

371306 NARANJA / ORANGE

‘{371305 AMARILLA / YELLOW
371307 ROJA/ RED

289506 — (T8
289498 ——s &)
289508 ——s N
— —— 289507
P )
\(.‘C%)
— 289501 S/

=)

[—239502 »———289509

S O

(5% S 289503
L 2950

289501

1! 2891.97|

I———2891.01




JET 1 4 DOBLE ANTIG

Agroparts: wvw.HARDI-INTERNATIONAL.com

1
4 113, 20:9-:-0
- Date 22.06.2010 16:31
order . .
arts-n° description
p qty P

289401 1|JET 1/4" DOUBLE alt 70009602
289488 1|HYDR.HOSE540N4X7400TG.3/80R
289497 1|NOZZLE HOLDER - DOUBLE
289498 1|NUT NOZZLE HOLDER
289499 1|NUT M11X1
289500 1|BOLT FOR NOZZLE HOLDER
289501 1]0-RING 11 X 2.5
289502 1|NOZZLE FLOW DIVIDER
289503 1] SPRING
289504 1|NOZZLE POSITION LOCK
289505 1|NON-DRIP ASSY.BRASS NOZ.HOLDER
289506 1|NON-DRIP DIAPHRAGM
289507 1|NUT
289508 1]O-RING/NOZZLE HOLDER NON-DRIP
289509 1|NOZZLE BODY
371305 1|NOZZLE SET YELLOW 0212 .......
371306 1|NOZZLE SET ORANGE 0215 .......
371307 1|NOZZLE SET RED 0220 ..........




‘ Agroparts: www.HARDI-INTERNATIONAL .com

Cto Helice 820 AR - MR / 05

4 114, 20:7-:-0
- Date 22.06.2010

l6:31

@ 41072
A0 @ t60u23
v -

(4

= m
l ! 0—— 471106
{/ BN
va‘ =
'§\ 70013202

~———— SYNTHETIC BLADE




Cto Helice 820 AR - MR / 05

Agroparts: wvw.HARDI-INTERNATIONAL.com

4 114, 20:7-:-0
- Date

22.06.2010

l6:31

order

parts-n° gty description

119056 1|CENTER WHEEL F.30"/32" FAN
149397 1| SEMICORONA MECANIZADA MACIZA 75/
159982 1|DISTANCE TUBE FOR 820
210772 1|BALL BEARING 6208 2RS1
210826 1] SEAL OIL 45 X 10
284211 1| SNAP-RING INNER 80X2.5
339041 1|CAP FOR FAN
339046 1| PALA SINTETYC D.820 MERCURY
410362 1|BOLT HEX 8.8 DEL M6X20 FT
459058 1|ALLEN SCREW M10X80
460423 1|NUT HEX M10X1.5 LOCK
471072 1|WASHER M10 EL2
471106 1| WASHER D6

70013202 1|HELICE 820 SYNTHETIC MACIZA -PLU
726925 1| CENTRIFUGAL CLUTCH D. 245
915802 1|SET SCREW DIN 913 6X6




Agroparts: wvw.HARDI-INTERNATIONAL.com

4 115, 20:7-:-0
- Date 22.06.2010

Cto Helice 920 MR / 05

l6:31

210826 ——

284211 ——
210772
159982 —Y :

210772 ——
284211 ——

N

\/ 6~ 71072
G @— 460423
e .

o0—— 471106
R e—— 410362




Agroparts: wvw.HARDI-INTERNATIONAL.com

4 115, 20:7-:-0
- Date 22.06.2010

Cto Helice 920 MR / 05

l6:31

order

parts-n° gty description
119056 1|CENTER WHEEL F.30"/32" FAN
149324 1| FLANGE F.CENTER WHEEL 36"
159982 1|DISTANCE TUBE FOR 820
210772 1|BALL BEARING 6208 2RS1
210826 1] SEAL OIL 45 X 10
284211 1| SNAP-RING INNER 80X2.5
339041 1|CAP FOR FAN
339046 1| PALA SINTETYC D.820 MERCURY
410362 1|BOLT HEX 8.8 DEL M6X20 FT
459058 1|ALLEN SCREW M10X80
460423 1|NUT HEX M10X1.5 LOCK
471072 1|WASHER M10 EL2
471106 1| WASHER D6

70013402 1|HELICE 920 SYNTHETIC MACIZA -PLU

726925 1| CENTRIFUGAL CLUTCH D. 245
915802 1|SET SCREW DIN 913 6X6




Agroparts: wvw.HARDI-INTERNATIONAL.com

Multiplicador 20-30 Axial

4 116, 20:7-:-0
- Date 22.06.2010

16:31
219088
210 L71073———]
o S
T 1= )
J
119067 _< 451029
284211 )=
329006 ——Q T A2
J - %
119066 @ m l—mose
1.71093—1 639597
LT13— &7 111599 _J ! 2 —— 489035 220760
284212 ! 210824
459066— ) _l
2 169387 | (o,
¢ 471072
210821—— | » I
@
2o,
<
©
@’® < q QQ
J 619465 ‘—l/)
439006 < S
471110 451029 e
169560 289193
460261 —
169561 —
P 1.71106—1
450972
284240
210759 —l @\\“
1 . 210821
@ 119058

Fo— 151029




Agroparts: wvw.HARDI-INTERNATIONAL.com

4 116, 20:7-:-0
- Date 22.06.2010

Multiplicador 20-30 Axial

l6:31

order . .
arts-n° description
p qty P
111599 1|HEAD FOR CHANGE OF GEAR
119058 1| COVER GEARBOX 2002 (6307-NJ307)
119059 1| TAPA MULTIPL-VR2002 (BL209)
119066 1| GEARBOX CASE
119067 1|EJE SALIDA Z13-Z1l6 MULT.2002 20-
149365 1| SHAFT OUTPUT F.GEARBOX
149387 1|BUSHING F.HANDLE GEARBOX 2002
169560 1| HANDLE GEAR BOX 2002
169561 1|STOP F.HANDLE SPRING GRBX 2002
210759 1] SEAL OIL 55X35X40
210821 1| BALL BEARING 6307
210822 1|BALL BEARING NJ 307
210824 1]|SEAL OIL 18 X 7
219086 1| RODAMIENTO BL209
219088 1| SEAL 40X60X8
220760 1| SPRING
242119 1|GASKET FOR COVER
284211 1|SNAP-RING INNER 80X2.5
284212 1|SNAP-RING OUTER 10X1
284240 1|SNAP-RING OUTER 35X1.5
289129 1|SNAP RING I-85
289193 1|OIL LEVEL GLASS
329004 1|PLUG F.OIL HOLE GEARBOX F.SPV
439006 1| PLUG F.OIL HOLE GEARBOX F.LE
450972 1| SCREW M6X15 ALLEN GALV.
451029 1| SCREW M8X20 HEX
459014 1]ALLEN SCREW M8 X 15 GALV.DIN93
459066 1|BOLT HEX 12.9 M14X40 DIN-912
460261 1|NUT HEX M6X1 LOCK
471072 1| WASHER M10 EL2
471073 1|WASHER D18D12X2 COPPER
471093 1|WASHER D14 GALV. (168873)
471106 1|WASHER D6
471110 1|WASHER D18D12X2 COPPER
471113 1|WASHER D14 TENSION
489035 1| SLOTEDPIND.4X50
489036 1|ROLL PIN D6 X 40
619465 1]COVER ADJ.F.GEAR BOX 20-30
639597 1|{ARM FOR GEAR CHANGE
739848 1| CORONAS Z=54 z=57 MULT.2002 20-3
1

739849

GEARBOXAXTIAL20-30




Agroparts: wvw.HARDI-INTERNATIONAL.com

0
Kit SF65 - SF85 / 05 20-30 AR |Fa9e
- MR
v 4_117, 20:7-:-0 Date 22.06.2010 16:31
@o—mooa
——232076
S
(7o S—
Buss—— T 7
//;’ p -
Pl A 459066
V
739716 —3

847957 SF65
847956 SF85

] S |
§ 471093
S
&
P
\\ l /

A\ ’
LIJ 1108 L7398L9

461284

——978968

269113




Agroparts: wvw.HARDI-INTERNATIONAL.com

- MR
4 117, 20:7-:-0 Date 22.06.2010

Kit SF65 - SF85 / 05 20-30 AR |Fa9e 1

l6:31

order . .
arts-n° description
p qty P
169458 1|BRACKET F.REMOTE GREASE PORT
232071 1|HEXAGON NIPPLE 1/2' ..........
232076 1|NIPPLE 1/2"M-W ESP.CIRC.BRA
239002 1|NUT 1/2" BSP BRASS F.BULKHEAD
269113 1]1CTO.LUCES TOBERA POLIET. MR-PLUS
284219 1] SNAP-RING OUTER 40X1.75
329004 1| PLUG F.OIL HOLE GEARBOX F.SPV
429003 1|M-10X25 MACH.SCREW GALV.
459066 1|BOLT HEX 12.9 M14X40 DIN-912
461284 1|NUT HEX M24X2 SLOTTED
471072 1|WASHER M10 EL2
471093 1|WASHER D14 GALV. (168873)
471107 1|WASHER D50,6D40,1X5
471108 1|WASHER D44D25X4.5
471113 1|WASHER D14 TENSION
480738 1|PIN D5X40 SPLIT
739716 1|HOSE F.REMOTE GREASE PORT
739849 1| GEARBOXAXIAL20-30
847956 1|AIRKITSF85
847957 1|AIRKITSF65
978805 1|SELF ADHESIVE NOZLES L.V.
978967 1| CALCOMANIA TOBERA 85-SF (D.920)
1

978968

CALCOMANIA TOBERA 65-SF (D.820)




Agroparts: wvw.HARDI-INTERNATIONAL.com

4 118, 20:7-:-0
- Date 22.06.2010

Kit SF65 - SF85 / 05 AR - MR

@® De—146414

639623

439002

4118 289440 ——

/0'* &

l » 60585 129148 —‘éb/
1'e

& 289401 ——

451037
469006 _

3000- 619549 j 130397 —i”{”

2000 - 619550 ==y

L1 —— 7

|
/
Z.—W”%

232070
' 5—157“’/\ I— 231962
/ [479033
9

©
A 19329

149329 °\‘
461286 — TP
431031 ans

L \ l-70013202 -SF65

70013402~ SF85

[ 359237-SF 65
359238-SF85

&
;_‘ 359209-SF65 J
359210- SF85 430286

47107




Agroparts: wvw.HARDI-INTERNATIONAL.com

4 118, 20:7-:-0
- Date 22.06.2010

Kit SF65 - SF85 / 05 AR - MR

l6:31

order . .
arts-n° description
p qty P

129148 1|BRCKT F. NZZLEHOLDER BRASS MR

130397 1|NOZZLE HOLDER UPPER PART

139101 1|NOZZLE CLAMP F. MERCURY

146414 1| TERMINATION STOPPER 22 X 100

149329 1|ARANDELA SUPLEM.TOBERA 15mm.D.15

157136 1] SPRAYLINERIGHTMR-3000

157145 1| TUBO TOPE CONOS INCL.-KIT MR820

157171 1| TUBO NEBULIZADOR MR-SF65/85 IZDO

169598 1| BRACKETFORLIGHTSAR-MR

231962 1|ELBOW BRASS 1/2"

232070 1|ELBOW 1/2" BRASS M-22.100 H

289401 1|JET 1/4" DOUBLE alt 70009602

289440 1|CLAMP F. 1/4" NOZZLE HOLDERS

289600 1| TAPON EMBELLECEDOR D.14

359201 1] CONEPOLYESTER, D.820MERCURY

359209 1| TAPACUBOS REJILLA 820 MR-PLUS

359210 1| TAPACUBOS REJILLA 920 MR-PLUS

359237 1| TOBERA POLIETILENO D.820 MR-PLUS

359238 1| FANHOUSINGD.920POLYETHYLENE

359245 1|CONO POLIETILENO 820/920 MR-PLUS

430286 1|BOLT HEX 8.8 DEL M12X30 FT

439002 1{M. 16 X 70 MACH. SCREW GALV

439004 1|BOLT HEX Mlé6e X 100 GALV.

451031 1] SCREW M10X25 HEX

451037 1| SCREW M6X20 HEX

460585 1INUT HEX Ml16X2 LOCK

461231 1INUT HEX M6 BRASS

461286 1|NUT M14 SAFETY

471071 1| WASHER M12 GALV

471118 1| WASHER D16 TENSION

479033 1|ARANDELA D.14X44X3 INOX DIN9S021

489033 1|LOCKNUT M6 X 0.7

619549 1| BELTSMR-3000

639446 1| PROT.GRIDD.820SUCTION, UNPAINT

639589 1|]CTO.REJA CONO ALTURA SF65/85 MR

639592 1] CTO.PARACHOQUE MR-AXIAL 820/92-P

639623 1|KIT SOP.HIERRO TOBERA 820/920 -P

639719 1|CTO.PALAS ENDEREZADOR 820 MR-PLU

639744 1|CTO.PALAS ENDEREZADOR 920 MR-PLU
70013202 1|HELICE 820 SYNTHETIC MACIZA -PLU
70013402 1|HELICE 920 SYNTHETIC MACIZA -PLU

1

739597

FAN - AXTIAL 32"




Agroparts: wvw.HARDI-INTERNATIONAL.com

Page 0
Kit SF65 - SF85 / MATCH AR - g
MR
v 4 119, 20:7-:-0 Date 22.06.2010 16:31
LEFT 157172
SF 65— RIGHT 157151 149373
146614
739680 —T R (oo LEFT 157166 l_ e
~ RIGHT 157162 RN
N ) //.
! \\ AN
:l \\}:\\\\
|| /// \\\\\ ~, N \\
:.// \\\ \\\\\
[ AN N
l, | \\\ \\ \
i! \ \e——359245
ll|‘ AR \ .\\ \\
\ — \
1 7GRN
129113 ) E \ :{ \\‘\i\\ \\\ \\ \
\
ey / \\ l\ \\\\\ \\ \

o

oo 370053 450972

// /\\:'
= 370145 Ny
289474 N }““ Vo — /_/7 \\i )y
471075 — = a7,
ATI07L ——348" g/~ \© " S/ (
429001 — &7~ o o e
¢ N N\ el S ol LL157145
J ¢ L ¢ TS Lusons
1wl 3= 489034 e x>
739731 =
1 -—169509
ﬁ > . \ N }149373
Q : @'—‘.79033 \ LL89034 (
. 471075
359218 SFé65 ® L7107l.
359220 sFge . °—639578
)e‘}
Q \ J 419033
Jo—169509

-

¥
479033

r739731

419012
I_

SF65- 639583
SF85 - 639656




Agroparts: wvw.HARDI-INTERNATIONAL.com

MR
4 119, 20:7-:-0 Date 22.06.2010

Kit SF65 - SF85 / MATCH AR - |Fa9¢ 1

l6:31

order . .
arts-n° description
p qty b
129102 1|TRI-JET M12
129113 1|NOZZLE HOLDER DOUBLE M-12
130397 1|NOZZLE HOLDER UPPER PART
139053 1|"NUT3/8""HOSETAILD.8T-12"
146327 1|UNION NUT 3/8' BRASS
146414 1| TERMINATION STOPPER 22 X 100
149138 1|ADAPTER FOR NOZZLE H
149373 1|FLAP MATCH MECANIZADO MERCURY
157145 1| TUBO TOPE CONOS INCL.-KIT MR820
157151 1| TUBO ARCO NEBUL.8 AG.MR-MATCH.DR
157162 1] TUBO ARCO NEBUL.13 AG.MATCH SF85
157166 1] TUBO ARCO NEBUL.13 AG.MATCH SF85
157172 1| TUBO ARCO NEBUL.8 AG.MR-MATCH IZ
169504 1| CHAPA BS SUBJ.ALERON SF65 TURBO
169505 1|CHAPA "L" SUBJ.ALERON SF65 TURBO
169506 1| CHAPA ALERON MOBIL P/MERCURY VD-
169507 1| CHAPA SUBJ.ALERON DELANT.SF65 TU
169509 1| CHAPA INOX CONO AIRE CONDUCIDO M
169517 1| CHAPA ALERON EXTENSIBLE P/MR VD-
232070 1|ELBOW 1/2" BRASS M-22.100 H
289402 1|CLAMP 20 DGR. CLP. F.NOZZLE HO
289474 1|NOZZLE HOLDER SIMPLE, NON-DRIP
289525 1|BISAGRA 60x40 AMIG-1002 LATON
359218 1| CANAL POLIESTER TOBERA D.820 MR
359220 1| CANAL POLIESTER TOBERA D.920 MR
359245 1|CONO POLIETILENO 820/920 MR-PLUS
370053 1INOZZLE CONE JET 1553-16
370145 1INOZZLE SWIRL 1554-BLACK
399029 1|1 CASQUILLO NYLON D50x15 mm SUBJ.A
419012 1]TORN. 5 X 20 C/HEXAG.INOX
429001 11429001 M. 8 X 120 MACH. SCREW
429022 1| TORN.8X60 CAD.C/HEXAG. (NU:421024
450972 1|SCREW M6X15 ALLEN GALV.
469013 1|NUT HEX M12 LOCK INOX
471074 1|WASHER M8 ELZ
471075 1| WASHER M8 LOCK
479033 1|ARANDELA D.14X44X3 INOX DIN9S021
489034 1| TUERCA REMACH.M-8 C/ANCHA 11x16,
639578 1|CTO.REJA SALIDA CONO ALTURA MRS82
639583 1|CTO.REJA SALIDA CANAL ALTURA D.S8
639656 1|CTO.REJA SALIDA CANAL SF85-MATCH
739480 11739480
1

739731

CTO.ALERON CONO ALTURA MERCURY




Agroparts: wvw.HARDI-INTERNATIONAL.com

KIT DEFLECTOR DHT MR 2000/3000
4 445, 20:6-:-0
- Date 22.06.2010 16:31
/‘—724182
! —— 284243

gfzazom

-

e
47107 M“’”?‘
l 0460386

‘®® L 149360
@)h 1 L—399028
479026

W-— 470455
479026
1 L 399028

I—~ L1107

460386

149360

470455
284,243
T ]
451037
[
58 :
I I
5 8039 A\ox
g g wioan o W L1301
<8 P Ny £19010
& ) 157146
s e
S e
12518 %
L] - id
1.51037J &t Lw‘ﬁ"”’”"
471106 Pt
2 L | [—u50972
289624 —
169497 HIGH ——
169520 SHORT — wo012—§ | 169506—
S Y /
239522—‘ % @
469013 —6

169507

,,1901;4; ) Lyessos Lasang
169506

:
169517 6+— 469013




Agroparts: wvw.HARDI-INTERNATIONAL.com

Page 1
KIT DEFLECTOR DHT MR 2000/3000
4 445, 20:6-:-0
- Date 22.06.2010 16:31
order . .
arts-n° description
b qty b
129148 1|BRCKT F. NZZLEHOLDER BRASS MR
130397 1|NOZZLE HOLDER UPPER PART
139101 1|NOZZLE CLAMP F. MERCURY
149321 1] ESPARRAGO M12X220
149358 1| REDONDO SOP.ARCO NEB.MERCURY VD-
149359 1| REDONDO UNION CHAPAS SF65 MERCUR
149360 1| BUSHING DIST.D40 X Ml2 X 6 MM
157146 1| TUBO ARCO NEBULIZADOR MR VD-OL D
169485 1|TAPA "V1" MERCURY SF65
169497 1| CHAPA PRINCIPAL MERCURY VD-OL
169504 1| CHAPA BS SUBJ.ALERON SF65 TURBO
169505 1|CHAPA "L" SUBJ.ALERON SF65 TURBO
169506 1| CHAPA ALERON MOBIL P/MERCURY VD-
169507 1| CHAPA SUBJ.ALERON DELANT.SF65 TU
169510 1| CHAPA SOP.ARCO NEBULIZADOR AR-MR
169515 1| PLATE NOZZLE BRACKET OL-WING
169517 1| CHAPA ALERON EXTENSIBLE P/MR VD-
169520 1|CHAPA PRINCIPAL MERCURY VD-OL BA
232070 1|ELBOW 1/2" BRASS M-22.100 H
232076 1|NIPPLE 1/2"M-W ESP.CIRC.BRA
239003 1|EXTENSION 1/2"
249104 1|{O-RING 7 X 4
284243 1 |HANDLE KNOB ADJUSTER
289424 1|JET 1/4"DOB.ANTI.AJUS.BRAGL.8261
289440 1|CLAMP F. 1/4" NOZZLE HOLDERS
289522 1|BISAGRA 80x80REF.553ZINCADA (9902
399028 1INYLON BUSHING D40X12X9 MM
419010 1IM.6X20SCREWINOX.DIN933
419012 1]TORN. 5 X 20 C/HEXAG.INOX
421252 1] SCREW M10X30 CAP
450972 1| SCREW M6X15 ALLEN GALV.
451037 1| SCREW M6X20 HEX
459022 1{M-8 X 20 ALLEN SCREW
460386 1|NUT HEX M12X1.75
461231 1|NUT HEX M6 BRASS
469013 1|NUT HEX M12 LOCK INOX
470455 1|WASHER D12 SPRING
471071 1|WASHER M12 GALV
471072 1|WASHER M10 EL2
471097 1|WASHER D10 SAFETY
471106 1|WASHER D6
471117 1|WASHER D5 TENSION
479026 1|WASHER D12X24X3 DIN 6916
489033 1|LOCKNUT M6 X 0.7
619573 1|HINGE HD 115 X 120 STEEL DUO
639580 1|SOP.HIERRO DEFLECTOR MERCURY VD-
1

724182

HOSE FEED 10X950




Agroparts: wvw.HARDI-INTERNATIONAL.com

4 446, 20:6-:-0

KIT DEFLECTOR DHV MR 2000/3000

Date 22.06.2010 16:31

50972 ?'_“ s T

166614 169364 i
_l g l—zmz:. m
¢ ——231
‘ 239101 Q 31962
r %-—232072

- | $0—232062

%‘; 289624 /é-—zazwo
e
7~

N\ - - ~
e 471072
471097
169498 r“‘252
~
> X o2 159022
L7107 g
— 19321 — 16085

~®@* 460386 A / X
L 19360 J
149358 169510

&% Tﬂ:—mozs

——T72L182
23207
1— 2070

&

=

T—Q

A
Q

‘\‘B ) '.
!

|
&
g

239103
= -1 ~ S
55
- 130397—1/
B o 1 - R
&5 " o
A
& T—1.51037
& 28540
~T 119359 157146— J_
R
o 129148 o L
451037 7&0 i L 1231
471106 289"2‘"1 L. 29104
169497 HIGH L i
169520 SHORT —— | [T450972

o bwo2—e  \ | Q)

L U 619012 3
S .
739“2—‘@ 239522—- r I— 169505 y
231962—.% 4630136 16950‘-—'

1
|
169507 L 239103 230
739082

239003 —c
%\
2891024

*—469013
169517




A
h.__d

Agroparts: wvw.HARDI-INTERNATIONAL.com

Page 1
KIT DEFLECTOR DHV MR 2000/3000
4 446, 20:6-:-0
- Date 22.06.2010 16:31
order . .
arts-n° description
b qty b
129148 1| BRCKT F. NZZLEHOLDER BRASS MR
130397 1|NOZZLE HOLDER UPPER PART
139101 1|NOZZLE CLAMP F. MERCURY
146414 1| TERMINATION STOPPER 22 X 100
149104 1| BUSHING F.SHAFT LB
149321 1] ESPARRAGO M12X220
149358 1| REDONDO SOP.ARCO NEB.MERCURY VD-
149359 1| REDONDO UNION CHAPAS SF65 MERCUR
149360 1|BUSHING DIST.D40 X M12 X 6 MM
149364 1|BRASS PIECE HEX. M6X50MM
157146 1] TUBO ARCO NEBULIZADOR MR VD-OL D
157147 1| SPRAY LINE DEFL.WING VD
169485 1| TAPA "V1" MERCURY SF65
169497 1| CHAPA PRINCIPAL MERCURY VD-OL
169498 1| TAPA "V2" MERCURY
169499 1]ALERON VINYA MERCURY
169504 1| CHAPA BS SUBJ.ALERON SF65 TURBO
169505 1|CHAPA "L" SUBJ.ALERON SF65 TURBO
169507 1| CHAPA SUBJ.ALERON DELANT.SF65 TU
169510 1| CHAPA SOP.ARCO NEBULIZADOR AR-MR
169517 1| CHAPA ALERON EXTENSIBLE P/MR VD-
169520 1| CHAPA PRINCIPAL MERCURY VD-OL BA
231962 1|ELBOW BRASS 1/2"
232062 1|BUSHING 1/2' BRASS
232070 1|ELBOW 1/2" BRASS M-22.100 H
232072 1|HEXAGON NIPPLE 1/2' SPEC.
239003 1|EXTENSION 1/2"
239101 1|ELBOW 90DGR.1/4" F-M BRASS-CHR
239103 1|UNION 1/4"-1/2" M-M LATON-CROMO
284243 1| HANDLE KNOB ADJUSTER
289402 1|CLAMP 20 DGR. CLP. F.NOZZLE HO
289424 1|JET 1/4"DOB.ANTI.AJUS.BRAGL.8261
289440 1|CLAMP F. 1/4" NOZZLE HOLDERS
289522 1|BISAGRA 80x80REF.553ZINCADA (9902
399028 1INYLON BUSHING D40X12X9 MM
419010 1IM.6X20SCREWINOX.DIN933
419012 1|JTORN. 5 X 20 C/HEXAG.INOX
421252 1] SCREW M10X30 CAP
450972 1) SCREW M6X15 ALLEN GALV.
451037 1] SCREW M6X20 HEX
459022 11M-8 X 20 ALLEN SCREW
460386 1|NUT HEX M12X1.75
461231 1|NUT HEX M6 BRASS
469013 1INUT HEX M12 LOCK INOX
470455 1| WASHER D12 SPRING
471071 1| WASHER M12 GALV
471072 1| WASHER M10 EL2
471097 1| WASHER D10 SAFETY
471106 1| WASHER D6
471117 1| WASHER D5 TENSION
479026 1| WASHER D12X24X3 DIN 6916
489033 1) LOCKNUT M6 X 0.7
619573 1|HINGE HD 115 X 120 STEEL DUO
639580 1] SOP.HIERRO DEFLECTOR MERCURY VD-
724182 1|HOSE FEED 10X950
1

739082

FEEDHOSED.12X660DEFLECTOR




Agroparts: wvw.HARDI-INTERNATIONAL.com

2 100, 20:9-:-0

Frame MR2000

Date 22.06.2010

l6:31

L39031 o

W

—
™S L7T10M

639498 won—L.,~
: I . 460703— @

RS L— 460703
- /
T 22199

o (71071
€ 60703

220010
LLIVIU ——e "

460703 —@

§——130963 (307177 4
471093 =

460703 — g~ N
1.71071—1—l

4)
@ —— 724159




Frame MR2000

Agroparts: wvw.HARDI-INTERNATIONAL.com

1
2 100, 20:9-:-0
- Date 22.06.2010 16:31
order . .
arts-n° description
p qty P
229048 1| SPRING F.FOOT STEP
242199 1| TANK FRAME PACKING 1300X45X3
249065 1]1TOP FOR FOOT STEP
284235 1|GREASE NIPPLE M 6/100
289288 1]1/2 AXLE RZ-6050.16018 L=600 STR
429008 1] SCREWM.10X40HEXDIN931
430404 1|BOLT HEX 8.8 DEL M12X50
430717 1]BOLT HEX 8.8 RAW M12x40
430963 1| BOLT HEX M14X40
430964 1| BOLT HEX M18X50
439017 1IM.12X90MACH.SCREWS8.8DIN
439031 1IM.12X100CADM.SCREWS8.8DIN
439033 1| BOLT HEX M24X170 GALV.
460386 1|NUT HEX M12X1.75
460703 1|NUT HEX M12X1.75 LOCK
461286 1|NUT M14 SAFETY
461287 1|NUT HEX M18
469005 1|SELF LOCK NUT M24
471071 1|WASHER M12 GALV
471072 1|WASHER M10 EL2
471093 1|WASHER D14 GALV. (168873)
471108 1|WASHER D44D25X4.5
471113 1|WASHER D14 TENSION
489025 1|{"R" PIN D.4
619544 1| FRONT PLATE - MERCURY FRAME
619548 1 | MUDSCRAPERMR
619551 1| FRONT BRACKET F.RAILING MR600
619553 1| FOOT STEP MERCURY
619557 1| BRACKETF/MANIFOLDMR-3000
619568 1] TANK SUPPORT BRACKET
639496 1|FRAME - MERCURY 600
639498 1|RAILING - MERCURY 600
639501 1| BRACKETF/AXLEMR-2000
639525 1| DRAWBARLONGW/RINGHITCH
724159 1| COMPLETE WHEEL TS 3000 .......
1

739422

CPL. JACK STAND FOR TANGO




Agroparts: wvw.HARDI-INTERNATIONAL.com

2 101, 20:9-:-0
- Date 22.06.2010 16:31

Frame MR3000

639497

439031 —
471071 —.ﬁﬁ

e

LTI —Log
460703 — &

I——-460703

262199

| b
|
439017 —e
{ 1.71071——I , f2‘9°65
/) ®
%5411
460703

411072
(L — N
5 29008

—— 1439018
o ©o—— 160386
229048, 460703

1.60703~w/\ N

13093 L3000t S
P 471093

460703 —e g~ I !
L1071

— 639500

!dﬁ

il
N 619553

M3 —2
461286 —— _®
461287 — 0~

430964 — &

489025 &
RN

284235




Frame MR3000

Agroparts: wvw.HARDI-INTERNATIONAL.com

1
2 101, 20:9-:-0
- Date 22.06.2010 16:31
order . .
arts-n° description
p qty P
229048 1| SPRING F.FOOT STEP
242199 1| TANK FRAME PACKING 1300X45X3
249065 1]1TOP FOR FOOT STEP
284235 1|GREASE NIPPLE M 6/100
289288 1]1/2 AXLE RZ-6050.16018 L=600 STR
429008 1] SCREWM.10X40HEXDIN931
430717 1|BOLT HEX 8.8 RAW M12x40
430964 1| BOLT HEX M18X50
439014 1]BOLT HEX 8.8 DEL M12X35
439017 1IM.12X90MACH.SCREWS8.8DIN
439018 1IM.12X70MACH.SCREWGALVDIN
439031 1IM.12X100CADM.SCREWS8.8DIN
460386 1|NUT HEX M12X1.75
460423 1|NUT HEX M10X1.5 LOCK
460703 1|NUT HEX M12X1.75 LOCK
461286 1|NUT M14 SAFETY
461287 1|NUT HEX M18
469005 1|SELF LOCK NUT M24
471071 1|WASHER M12 GALV
471072 1|WASHER M10 EL2
471093 1|WASHER D14 GALV. (168873)
471108 1|WASHER D44D25X4.5
471113 1|WASHER D14 TENSION
489025 1|{"R" PIN D.4
619392 1|FOOT STEP TANGO/BRAVO/CONDOR
619544 1|FRONT PLATE - MERCURY FRAME
619548 1 | MUDSCRAPERMR
619551 1| FRONT BRACKET F.RAILING MR600
619557 1| BRACKETF/MANIFOLDMR-3000
619568 1] TANK SUPPORT BRACKET
639033 1| FRAMETR-2000MAXT
639484 1| FRAMEMERCURY3000
639497 1| RAILINGMERCURYLEFT3000
639500 1| BRACKETFORAXLEMR-3000
639525 1| DRAWBARLONGW/RINGHITCH
739402 1|CTO.RUEDA 11,5/80.15 16PR
1

739422

CPL. JACK STAND FOR TANGO




Agroparts: wvw.HARDI-INTERNATIONAL.com

2 102, 20:9-:-0

Tank MR2300

Date 22.06.2010 16:32

S22/ 334363 ._281.223

= —— 249055
0—6195 68
359208

oo— 460386

L= 560
R 359211 —
X 289429
7 231962
239006 —
289349 ——=
927802 ——
L:;Bzz(:w —— 927802 L: 1600
—_— e
30 ) <\ $ _/ 334197
320646 — s 35321?
I < 4
332577 NS 332577
e ~ ~ | Y. Y L]
126463 — SN
322107 — S e
N -
145995 -
7
726463—L=SONIN e
322107 —s ,_11.599:. e
7261.62“[.—‘

726464

727223 \ RN
—— feicks S e—145996
322106 /@@% o - @a/w




Agroparts: wvw.HARDI-INTERNATIONAL.com

2 102, 20:9-:-0
- Date 22.06.2010

Tank MR2300

16:32

order . .
arts-n° description
p qty P
145994 1|FITT.DK S-40 FORK
145995 1|FITT.DK S-53 FORK
145996 1|FITT.DK S-67 FORK
149338 1| INTERMIX JET 5MM
231962 1|ELBOW BRASS 1/2"
239004 1|BUSHING 1/2"-3/8" BRASS
249055 1|SEAL FOR LID
284153 1| TANK STRAINER D=454
284223 1|COMPLETE COVER D 454 .........
289192 1|HOSE CLIP 23-27
289349 1|BALL VALVE 3/8" M-H
289429 1|AGITATION INJECTOR DUAL INPUT
320471 1|FITT.DK NUT 1" BSP JAMB
320644 1|FITT.DK ELB.3/4"HB X 1" BSP
321296 1|FITT.DK BULKHEAD 1/2" BSP SING
321307 1|FITT.DK NUT 1/2" BSP JAMB
322106 1|FITT.DK S-40 BULKHEAD NUT
322107 1|FITT.DK S-53 BULKHEAD NUT
322108 1|FITT.DK S-67 BULKHEAD NUT
329045 1|RING D.454 W/SEAL
331483 1|WASHER RY-2
332577 1|]O-RING D38/D30X4 F.1" PUR.
334196 1|PLUG F. LIQUID LEV. INDICATOR
334197 1|BALL F. LIQUID LEV. INDICATOR
334306 1|WASHER D22 PA
334363 1|RING FOR LID USE 10619803
359208 1] CLEAN WATER TANK - MERCURY
359211 1]TANK RAW 600 GAL. MERCURY
459040 1] SCREW INOX 4.2X25 DIN7941
459056 1] SCREW3.9X16DIN7971
460386 1|NUT HEX M12X1.75
460703 1|NUT HEX M12X1.75 LOCK
619568 1| TANK SUPPORT BRACKET
726462 1|LEAD IN S 40 WITH O-RING
726463 1|FITT.DK S53 BULKHEAD W/GASKET
726464 1|FITT.DK S-67 BULKHEAD W/GASKET
727064 1|LID WITH AIRING D153 .........
727223 1|HOSE TAIL 1 1/2' W. O-RING
727224 1|FITT.DK S-67 ELB.1-1/2"
727617 1|FITT.DK S-93 BOTTOM VALVE 2'
739732 1|HOSEUNITYD.10X560TEXOVINIL
1

927802

TRANSP.PVC HOSE 20X25




Agroparts: wvw.HARDI-INTERNATIONAL.com

b

2 10

Tank MR2000

3,

Page 0

20:9-:-0

Date 22.06.2010 16:32

— 7127064

o—— 249055
CPzr——t.swss

v——331.363

359208 @-—mssa
<

>
B —160386
460703

§o— 321296
>o— 331483
>——334306

&e— 321307

739732
L=560

231962 3
o

239004%
1

289349

I
|
927802— '
L=1250 I
334197— ;
289192 —2 o

1
3zosu.~—-8§j |
325771 |

|
|
| 726063
-

322107

P

726463 P
;@@@I 322106 —7
\§’»—145995

L~322‘IO7

@@%.__

726462
—_I1

~
-

145995

Se—334196

S0 1289192

3204M L —— 320644
332577

L

e
7

-~
e
-~

> §o—'llr599l.

_ ~
N 14599

727221.———~@
L322106 T

|
322108 —~ SO usase

7

porl
727223——}J

726464




Agroparts: wvw.HARDI-INTERNATIONAL.com

2 103, 20:9-:-0
- Date 22.06.2010

Tank MR2000

16:32

order . .
arts-n° description
p qty P
145994 1|FITT.DK S-40 FORK
145995 1|FITT.DK S-53 FORK
145996 1|FITT.DK S-67 FORK
149338 1| INTERMIX JET 5MM
231962 1|ELBOW BRASS 1/2"
239004 1|BUSHING 1/2"-3/8" BRASS
249055 1|SEAL FOR LID
284153 1| TANK STRAINER D=454
284223 1|COMPLETE COVER D 454 .........
289192 1|HOSE CLIP 23-27
289349 1|BALL VALVE 3/8" M-H
289429 1|AGITATION INJECTOR DUAL INPUT
320471 1|FITT.DK NUT 1" BSP JAMB
320644 1|FITT.DK ELB.3/4"HB X 1" BSP
321296 1|FITT.DK BULKHEAD 1/2" BSP SING
321307 1|FITT.DK NUT 1/2" BSP JAMB
322106 1|FITT.DK S-40 BULKHEAD NUT
322107 1|FITT.DK S-53 BULKHEAD NUT
322108 1|FITT.DK S-67 BULKHEAD NUT
329045 1|RING D.454 W/SEAL
331483 1|WASHER RY-2
332577 1|]O-RING D38/D30X4 F.1" PUR.
334196 1|PLUG F. LIQUID LEV. INDICATOR
334197 1|BALL F. LIQUID LEV. INDICATOR
334306 1|WASHER D22 PA
334363 1|RING FOR LID USE 10619803
359208 1] CLEAN WATER TANK - MERCURY
359215 1| TANKMERCURY2000
459040 1] SCREW INOX 4.2X25 DIN7941
459056 1] SCREW3.9X16DIN7971
460386 1|NUT HEX M12X1.75
460703 1|NUT HEX M12X1.75 LOCK
619568 1| TANK SUPPORT BRACKET
726462 1|LEAD IN S 40 WITH O-RING
726463 1|FITT.DK S53 BULKHEAD W/GASKET
726464 1|FITT.DK S-67 BULKHEAD W/GASKET
727064 1|LID WITH AIRING D153 .........
727223 1|HOSE TAIL 1 1/2' W. O-RING
727224 1|FITT.DK S-67 ELB.1-1/2"
727617 1|FITT.DK S-93 BOTTOM VALVE 2'
739732 1|HOSEUNITYD.10X560TEXOVINIL
1

927802

TRANSP.PVC HOSE 20X25




Agroparts: wvw.HARDI-INTERNATIONAL.com

Page 0
Tank MR3500

2 104, 20:9-:-0
- Date

22.06.2010 16:32

— 727064

—— 249055
1% 459056

<
>
&,90——- 460386
460703
—— 321296
—— 331483
ST 334306

—— 321307 727617 ——

359206 —-l

— 739728

23207

Qﬂ’w ¥
11.9338j 2891.29—I

= 231962

@\.—231962

239004*%%
289349 —

927802
<
334197
33196 —
289192 — <
320644 ——

. Se—289192

726463 1 Coe——320644
332577
322107 ~
>
126463 —T— QY 7 27221.“-.6@
322107*—: ‘QQ._. 16599 _ -~ - ——— e

l
26622 322108 —@ @;’
3 . §§0——~—-1&S996

e

N
145994 -

L322|O6

726464
127223




Agroparts: wvw.HARDI-INTERNATIONAL.com

2 104, 20:9-:-0
- Date 22.06.2010

Tank MR3500

16:32

order . .
arts-n° description
p qty P
145994 1|FITT.DK S-40 FORK
145995 1|FITT.DK S-53 FORK
145996 1|FITT.DK S-67 FORK
149338 1| INTERMIX JET 5MM
231962 1|ELBOW BRASS 1/2"
231966 1|T-PIECE 1/2' ... ..
232071 1|HEXAGON NIPPLE 1/2' ..........
239045 1|RACPRD M-1/4 / H-3/8
249055 1| SEAL FOR LID
284153 1| TANK STRAINER D=454
284223 1|COMPLETE COVER D 454 .........
289192 1|HOSE CLIP 23-27
289349 1|BALL VALVE 3/8" M-H
289429 1|AGITATION INJECTOR DUAL INPUT
320471 1|FITT.DK NUT 1" BSP JAMB
320644 1|FITT.DK ELB.3/4"HB X 1" BSP
321296 1|FITT.DK BULKHEAD 1/2" BSP SING
321307 1|FITT.DK NUT 1/2" BSP JAMB
322106 1|FITT.DK S-40 BULKHEAD NUT
322107 1|FITT.DK S-53 BULKHEAD NUT
322108 1|FITT.DK S-67 BULKHEAD NUT
329004 1|PLUG F.OIL HOLE GEARBOX F.SPV
331483 1|WASHER RY-2
332577 1]O-RING D38/D30X4 F.1" PUR.
334196 1| PLUG F. LIQUID LEV. INDICATOR
334197 1|BALL F. LIQUID LEV. INDICATOR
334306 1|WASHER D22 PA
334363 1|RING FOR LID USE 10619803
359206 1| TANKMR-3500L
359208 1] CLEAN WATER TANK - MERCURY
459040 1| SCREW INOX 4.2X25 DIN7941
459056 1] SCREW3.9X16DIN7971
460386 1|NUT HEX M12X1.75
460703 1|NUT HEX M12X1.75 LOCK
619568 1| TANK SUPPORT BRACKET
726462 1|LEAD IN S 40 WITH O-RING
726463 1|FITT.DK S53 BULKHEAD W/GASKET
726464 1|FITT.DK S-67 BULKHEAD W/GASKET
727064 1|LID WITH AIRING D153 .........
727223 1|HOSE TAIL 1 1/2' W. O-RING
727224 1|FITT.DK S-67 ELB.1-1/2"
727617 1|FITT.DK S-93 BOTTOM VALVE 2'
739728 1| TEXOVINILHOSEUNITYD.10X800
1

927802

TRANSP.PVC HOSE 20X25




Agroparts: wvw.HARDI-INTERNATIONAL.com

Page 0
Tank MR3000

2 105, 20:9-:-0

Date 22.06.2010 16:32

P %
~—1231962
239004—
289349 —

|
|
927802—e 1
L = 1540 |
|
|
334197 — |
334196 —— )
289192 —
320644 ——‘wigi[
332577

-

L322107

& 460703

726463 —
@ d \@-—45995

619568

>
&e— 460386

——— 927802 L:1850
8334197
[ 1K & 33419
E P 289192
~—— 320644
| SN NN LszolmL
| SN 332577
\ >N
| 726463 - S
I 2 ~N N
7~ \\ ~ ~
f e ~
| g - >
; § Ve - ~ ~
| 145995 7 o>
| 726462 - e
! L322107 —[—l -7 7
ﬁ%»—mm 7
322106 726462':—. S
N 14599
L 22106 727221.“—*
—_— - 7
— P
322108 —
- §§-——- 145996
H 726464
727223




Agroparts: wvw.HARDI-INTERNATIONAL.com

2 105, 20:9-:-0
- Date 22.06.2010

Tank MR3000

16:32

order . .
arts-n° description
p qty P
145994 1|FITT.DK S-40 FORK
145995 1|FITT.DK S-53 FORK
145996 1|FITT.DK S-67 FORK
149338 1| INTERMIX JET 5MM
231962 1|ELBOW BRASS 1/2"
231966 1|T-PIECE 1/2' ... ..
232071 1|HEXAGON NIPPLE 1/2' ..........
239004 1|BUSHING 1/2"-3/8" BRASS
249055 1| SEAL FOR LID
284153 1| TANK STRAINER D=454
284223 1|COMPLETE COVER D 454 .........
289192 1|HOSE CLIP 23-27
289349 1|BALL VALVE 3/8" M-H
289429 1|AGITATION INJECTOR DUAL INPUT
320471 1|FITT.DK NUT 1" BSP JAMB
320644 1|FITT.DK ELB.3/4"HB X 1" BSP
321296 1|FITT.DK BULKHEAD 1/2" BSP SING
321307 1|FITT.DK NUT 1/2" BSP JAMB
322106 1|FITT.DK S-40 BULKHEAD NUT
322107 1|FITT.DK S-53 BULKHEAD NUT
322108 1|FITT.DK S-67 BULKHEAD NUT
329045 1|RING D.454 W/SEAL
331483 1|WASHER RY-2
332577 1]O-RING D38/D30X4 F.1" PUR.
334196 1| PLUG F. LIQUID LEV. INDICATOR
334197 1|BALL F. LIQUID LEV. INDICATOR
334306 1|WASHER D22 PA
334363 1|RING FOR LID USE 10619803
359208 1] CLEAN WATER TANK - MERCURY
359216 1| TANKMRERCURY3000
459040 1| SCREW INOX 4.2X25 DIN7941
459056 1] SCREW3.9X16DIN7971
460386 1|NUT HEX M12X1.75
460703 1|NUT HEX M12X1.75 LOCK
619568 1| TANK SUPPORT BRACKET
726462 1|LEAD IN S 40 WITH O-RING
726463 1|FITT.DK S53 BULKHEAD W/GASKET
726464 1|FITT.DK S-67 BULKHEAD W/GASKET
727064 1|LID WITH AIRING D153 .........
727223 1|HOSE TAIL 1 1/2' W. O-RING
727224 1|FITT.DK S-67 ELB.1-1/2"
727617 1|FITT.DK S-93 BOTTOM VALVE 2'
739728 1| TEXOVINILHOSEUNITYD.10X800
1

927802

TRANSP.PVC HOSE 20X25




Agroparts: wvw.HARDI-INTERNATIONAL.com

pump
2_106, 20:9-:-0 Date 22.06.2010 16:32

. 0
Manifold MC/2-BS/2 MR piston [F39¢

145996 ——
726579 ﬁazzzza ’ ﬁ
726572 —— I 726572
145996 —— @ | 284237
W ; 5927087
\ ’\‘\ }
727224, %
——145996
]
]
§ 322224,
[—726572
\m
5322325

~N
7~
. \ a\ o -
¢ N I,
4 \ 232064 Py S o
% é : 423
927087
L=700 92711.6 ,\/ —— 231962
| B 27“} 0‘ >
145995—* ) (40 bar) N

- 289350——1
V=
,,,/
:1‘%

127224 —s 927146 289350 l T\
~—— 284224,




Agroparts: wvw.HARDI-INTERNATIONAL.com

pump
2_106, 20:9-:-0 Date 22.06.2010

Manifold MC/2-BS/2 MR piston [F39¢ 1

16:32

A order s
parts-n qty description
119057 1| PRESSUREMANIFOLDMECANIZEDAR/M
145996 1|FITT.DK S-67 FORK
231962 1|ELBOW BRASS 1/2"
232064 1|PLUG 1/2' BRASS
232071 1|HEXAGON NIPPLE 1/2' ..........
239040 1|"NIPPLE1""M-3/4""M"
284224 1JCLAMP 32-50 ...t i i iiniennn.
284237 1| CLAMP HOSE GEAR D20/30
289350 1| "WINGTAP1/2""M/F"
289427 1| "SECURITYVALVE3/4""40BAR"
289442 1| "HYDRAULICCAP1/4"n"
322224 1|FITT.DK S-67 TEE
322320 1|NUT F.3 WAY VALVE S56
322325 1|FITT.DK S-67 X 1-1/2"BSP LONG
421251 1| BOLT HEX M8X15
471074 1|WASHER M8 ELZ
619557 1| BRACKETF/MANIFOLDMR-3000
726464 1|FITT.DK S-67 BULKHEAD W/GASKET
726570 1|HOSE TAIL 90' 3/4' S53 .......
726572 1|FITT.DK S-67 1" ELBOW 90 ASSY.
726579 1|FITT. S67 PLUG W/O-RING
727224 1|FITT.DK S-67 ELB.1-1/2"
730187 1| RETURNVALVES67MAN. 2P0OS.
730188 1| SUCTIONVALVES67MAN. 3POS.
927087 1JHOSE R X PVC X 1 X 0012"
927146 1JHOSE R X PVC X 1-1/2 X 0012"
1

9924073

TEXOVINILHOSED.20




Agroparts: wvw.HARDI-INTERNATIONAL.com

2 107, 20:9-:-0

Manifold BKC/2 MR piston pump

Date 22.06.2010

16:32

927087 ———s
L= 600 —927087 L=1300
726572— 286231
.-—-726572
145996
322224 ——— -
728526
322226 |
|
126572 —— \ 1 ' :
i 927087 L=500
145996 —— 726572 [
322325— - \@§))) ;}D
322320—
PaN ) |8 H !
\/‘”“ N %‘ﬁ L : 12122 ), 5996
~ > 72657
&= S 26572 | ~ o
[ 927087 N
~ | 322224
~ | « [T6sM2
~ > | §
DR -—322325
~N
~N
~
~ -—322320
< - A
e - Mo
\\ & SO
—— 239040

|L5996‘*

L I—281»2 37
726572

——927146
127224 —

——284L224




Agroparts: wvw.HARDI-INTERNATIONAL.com

2 107, 20:9-:-0
- Date 22.06.2010

Manifold BKC/2 MR piston pump

16:32

order . .
arts-n° description
p qty P
119057 1| PRESSUREMANIFOLDMECANIZEDAR/M
145996 1|FITT.DK S-67 FORK
200040 1|FITT. ARAG 1"
231962 1|ELBOW BRASS 1/2"
232064 1|PLUG 1/2' BRASS
232071 1|HEXAGON NIPPLE 1/2' ..........
239040 1|"NIPPLE1""M-3/4""M"
239043 1|HEX NIPPLE 1'
284224 1JCLAMP 32-50 ..t ittt iieeennn.
284237 1| CLAMP HOSE GEAR D20/30
289350 1| "WINGTAP1/2""M/F"
289427 1| "SECURITYVALVE3/4""40BAR"
289442 1| "HYDRAULICCAP1/4"n"
322224 1|FITT.DK S-67 TEE
322320 1|NUT F.3 WAY VALVE S56
322325 1|FITT.DK S-67 X 1-1/2"BSP LONG
329016 1| MOUNT BRACKET ILEMO
421251 1|BOLT HEX M8X15
471074 1|WASHER M8 ELZ
619557 1| BRACKETF/MANIFOLDMR-3000
726464 1|FITT.DK S-67 BULKHEAD W/GASKET
726570 1|HOSE TAIL 90' 3/4' S53 .......
726572 1|FITT.DK S-67 1" ELBOW 90 ASSY.
727224 1|FITT.DK S-67 ELB.1-1/2"
728526 1|FITT.DK S-67 CONNECT W. ORINGS
730187 1| RETURNVALVES6 7MAN. 2POS.
730188 1| SUCTIONVALVES67MAN. 3POS.
927087 1JHOSE R X PVC X 1 X 0012"
927146 1JHOSE R X PVC X 1-1/2 X 0012"
1

9924073

TEXOVINILHOSED.20




Agroparts: wvw.HARDI-INTERNATIONAL.com

2 108, 20:9-:-0
- Date 22.06.2010 16:32

Manifold CB/2 MR piston pump

927087———%@ g %

L=400

284237—

145996
726572—

N 322224 r
~
~N
~

126572 —— ~o

145996 ———e

284237
927087

32235—— _ .
322320——_ ¢ |
3 : [ 127224
N
~. { ﬂ-—-msm
~N
> o~k 726572I Y i
[ N7 WL [32222
NN 726572
NN |
\\\\\ | u"%kn < \J;
SO W ©—322325
~N
~N
- \\/®
<< s TR
N SO0 @
~ <
«— 730187
<—927087
L=700
1289427
145996 —s 122k ) o g 2320m1
LL P W 1119087
284237 y I 2 232081
126572 ) 4\ Lo \6‘%{_ —231962
‘J \/lm & : \\§
730188 @ $ 232071
12722 —s 927146 F [ —— 289350
~—— 284224




Agroparts: wvw.HARDI-INTERNATIONAL.com

2 108, 20:9-:-0
- Date 22.06.2010

Manifold CB/2 MR piston pump

16:32

A order s
parts-n qty description
119057 1| PRESSUREMANIFOLDMECANIZEDAR/M
145996 1|FITT.DK S-67 FORK
231962 1|ELBOW BRASS 1/2"
232064 1|PLUG 1/2' BRASS
232071 1|HEXAGON NIPPLE 1/2' ..........
232081 1|HEXAGON NIPPLE 1/2'X3/4' .....
239040 1|"NIPPLE1""M-3/4""M"
284224 1JCLAMP 32-50 .. it ii it iieeennn.
284237 1| CLAMP HOSE GEAR D20/30
289350 1| "WINGTAP1/2""M/F"
289427 1| "SECURITYVALVE3/4""40BAR"
289442 1| "HYDRAULICCAP1/4"n"
322224 1|FITT.DK S-67 TEE
322320 1|NUT F.3 WAY VALVE S56
322325 1|FITT.DK S-67 X 1-1/2"BSP LONG
421251 1|BOLT HEX M8X15
471074 1|WASHER M8 ELZ
619557 1| BRACKETF/MANIFOLDMR-3000
726464 1|FITT.DK S-67 BULKHEAD W/GASKET
726570 1|HOSE TAIL 90' 3/4' S53 .......
726572 1|FITT.DK S-67 1" ELBOW 90 ASSY.
727224 1|FITT.DK S-67 ELB.1-1/2"
730187 1| RETURNVALVES67MAN. 2P0OS.
730188 1| SUCTIONVALVES67MAN. 3POS.
927087 1JHOSE R X PVC X 1 X 0012"
927146 1JHOSE R X PVC X 1-1/2 X 0012"
1

9924073

TEXOVINILHOSED.20




Agroparts: wvw.HARDI-INTERNATIONAL.com

Manifold MC/2-BS/2 MRdiaph. |F29¢ 0

2_109, 20:9-:-0 Date 22.06.2010 16:32

! 126572
126512 — n 284237
145996 ——— \ ! 927087
32235 — < QWY - ml— £\>

322320——_
727224,
i) —
@ ——145996
~N
: 2 E e o
5 N ( ‘ 027087 . N 322220
726572
619557 —
~
7~
7~
~
<
\\ -
~ 27— 1251
~ ~Be—umone

L92711.6 | \‘L@\

| 2891.53—“I
——T127224 ) (20 bar)

232071
{19057

~- TG
P 7

\




Agroparts: wvw.HARDI-INTERNATIONAL.com

pumps
2_109, 20:9-:-0 Date 22.06.2010

Manifold MC/2-BS/2 MRdiaph. |F29¢ 1

16:32

A order s
parts-n qty description
119057 1| PRESSUREMANIFOLDMECANIZEDAR/M
145996 1|FITT.DK S-67 FORK
231962 1|ELBOW BRASS 1/2"
232064 1|PLUG 1/2' BRASS
232071 1|HEXAGON NIPPLE 1/2' ..........
284224 1JCLAMP 32-50 ...t iiiiin i,
284237 1| CLAMP HOSE GEAR D20/30
289350 1| "WINGTAP1/2""M/F"
289442 1| "HYDRAULICCAP1/4"""
289453 1| SAFETYVALVE20BAR
320095 1|{FITT.DK NUT 1" BSP
320132 1|FITT.DK HN 1" BSP
322224 1|FITT.DK S-67 TEE
322320 1|NUT F.3 WAY VALVE S56
322325 1|FITT.DK S-67 X 1-1/2"BSP LONG
330341 1|FITT.DK HB 1" F. 1" NUT
421251 1|BOLT HEX M8X15
471074 1|WASHER M8 ELZ
619557 1| BRACKETF/MANIFOLDMR-3000
726464 1|FITT.DK S-67 BULKHEAD W/GASKET
726570 1|HOSE TAIL 90' 3/4' S53 .......
726572 1|FITT.DK S-67 1" ELBOW 90 ASSY.
726579 1|FITT. S67 PLUG W/O-RING
727224 1|FITT.DK S-67 ELB.1-1/2"
730187 1| RETURNVALVES6 7MAN. 2POS.
730188 1| SUCTIONVALVES67MAN. 3POS.
927087 1JHOSE R X PVC X 1 X 0012"
927146 1JHOSE R X PVC X 1-1/2 X 0012"
1

9924073

TEXOVINILHOSED.20




Agroparts: wvw.HARDI-INTERNATIONAL.com

. 0
Manifold BKC/2 MRdiaphragm Page

pump
2_110, 20:9-:-0 Date 22.06.2010 16:32
927087——s @ g%
L= 800 927087 L= 1300
726572 - $T284237
~o — 1726572
~ | 19
\\/m/ /"7
322224 —— e 1
-~ 728526
~ 322224

v
~ I

927087 L=500
[—726572 F

-~ ~

127224 ﬂ‘“"—145996

~ ]
. [
1o

322224
<  [TT5712
322325
A\
N

)
N *———330341 222
AW —320132
726570-«@

——231962

S | S o ——2320

._-727221./ Pheioe N
7289350 ——119057

L LZBLZ 37
726572

(N>
WA
V\'///’
730188 ¥ 8 zooo?é\%
| 8 329016—
12722 E I 92T146 oo -
.- P [BK72)




Agroparts: wvw.HARDI-INTERNATIONAL.com

pump
2_110, 20:9-:-0 Date 22.06.2010

Manifold BKC/2 MRdiaphragm Page 1

16:32

order . .
arts-n° description
p qty P
119057 1| PRESSUREMANIFOLDMECANIZEDAR/M
145996 1|FITT.DK S-67 FORK
200040 1|FITT. ARAG 1"
231962 1|ELBOW BRASS 1/2"
232064 1|PLUG 1/2' BRASS
232071 1|HEXAGON NIPPLE 1/2' ..........
239043 1|HEX NIPPLE 1'
284224 1JCLAMP 32-50 .. it ii it iieeennn.
284237 1| CLAMP HOSE GEAR D20/30
289350 1| "WINGTAP1/2""M/F"
289442 1| "HYDRAULICCAP1/4"n"
289453 1| SAFETYVALVE20BAR
320095 1|{FITT.DK NUT 1" BSP
320132 1|FITT.DK HN 1" BSP
322224 1|FITT.DK S-67 TEE
322320 1|NUT F.3 WAY VALVE S56
322325 1|FITT.DK S-67 X 1-1/2"BSP LONG
329016 1| MOUNT BRACKET ILEMO
330341 1|FITT.DK HB 1" F. 1" NUT
421251 1|BOLT HEX M8X15
471074 1|WASHER M8 ELZ
619557 1| BRACKETF/MANIFOLDMR-3000
726464 1|FITT.DK S-67 BULKHEAD W/GASKET
726570 1|HOSE TAIL 90' 3/4' S53 .......
726572 1|FITT.DK S-67 1" ELBOW 90 ASSY.
727224 1|FITT.DK S-67 ELB.1-1/2"
728526 1|FITT.DK S-67 CONNECT W. ORINGS
730187 1| RETURNVALVES6 7MAN. 2POS.
730188 1| SUCTIONVALVES67MAN. 3POS.
927087 1JHOSE R X PVC X 1 X 0012"
927146 1JHOSE R X PVC X 1-1/2 X 0012"
1

9924073

TEXOVINILHOSED. 20




Agroparts: wvw.HARDI-INTERNATIONAL.com

pumps
2_111, 20:9-:-0 Date 22.06.2010

Manifold CB/2 MR diaphragm Page 0

16:32

927087 ——e

L=400
284237—.
145996
726572—s
N 322224 1_
~N
- N
72657z~« N —l 1 726572
~ : : 284237

145996 ———-—o 927087

322325—— ¥
/:W&"Z | |
322320—— |
7261.61. | [T
‘ RN | n-——u.sm
726572 I ~
|
|
I

-
«—927087 > NS ~ L
{——322224

e
’
|

[ 927087

126572
619557 — h ~o ¥ f
~N
~
e \\ ~J »—322325
< \\ or
~ -~
~ - A—21251 322320
~ N °
~ O o —wmon
N ~N
726572 | NG - I ~ < DN 3-—3034120095
~ &=
Q\ /J 2894620 NN >N 320132
~ P NN Q
DAYERN 9924073 — S 126570 —

-~
) N — 730187 NN PO
\\\ \\ @ > W)
. N Uy
R ® % h NN 232064 ¥ ) I_
~— 927087 ! \E\ é . 284237
I~y - —— 231962

927146 l

| 289453 —!
145996 —s &F—T12722% ) (20bar)
L / “289350——
L 284237
726572

i
730188 @
' 927146
727224 —
-~ 284224,




Agroparts: wvw.HARDI-INTERNATIONAL.com

pumps
2_111, 20:9-:-0 Date 22.06.2010

Manifold CB/2 MR diaphragm Page 1

16:32

A order s
parts-n qty description
119057 1| PRESSUREMANIFOLDMECANIZEDAR/M
145996 1|FITT.DK S-67 FORK
231962 1|ELBOW BRASS 1/2"
232064 1|PLUG 1/2' BRASS
232071 1|HEXAGON NIPPLE 1/2' ..........
232081 1|HEXAGON NIPPLE 1/2'X3/4' .....
284224 1JCLAMP 32-50 ...t i i iiniennn.
284237 1| CLAMP HOSE GEAR D20/30
289350 1| "WINGTAP1/2""M/F"
289442 1| "HYDRAULICCAP1/4"""
289453 1| SAFETYVALVE20BAR
320095 1|{FITT.DK NUT 1" BSP
320132 1|FITT.DK HN 1" BSP
322224 1|FITT.DK S-67 TEE
322320 1|NUT F.3 WAY VALVE S56
322325 1|FITT.DK S-67 X 1-1/2"BSP LONG
330341 1|FITT.DK HB 1" F. 1" NUT
421251 1|BOLT HEX M8X15
471074 1|WASHER M8 ELZ
619557 1| BRACKETF/MANIFOLDMR-3000
726464 1|FITT.DK S-67 BULKHEAD W/GASKET
726570 1|HOSE TAIL 90' 3/4' S53 .......
726572 1|FITT.DK S-67 1" ELBOW 90 ASSY.
727224 1|FITT.DK S-67 ELB.1-1/2"
730187 1| RETURNVALVES6 7MAN. 2POS.
730188 1| SUCTIONVALVES67MAN. 3POS.
927087 1JHOSE R X PVC X 1 X 0012"
927146 1JHOSE R X PVC X 1-1/2 X 0012"
1

9924073

TEXOVINILHOSED.20




Agroparts: wvw.HARDI-INTERNATIONAL.com

2 112, 20:9-:-0

Agitation MR2000

329016 —— -~

200040 — g

927087

*

~—284224

= Py ( )_
|
‘ %-——-—— 289350
739719 '

L=3300 72‘7221.——I

Date 22.06.2010 16:32




Agitation MR2000

Agroparts: wvw.HARDI-INTERNATIONAL.com

2 112, 20:9-:-0
- Date

22.06.2010

16:32

order

parts-n° gty description
119057 1| PRESSUREMANIFOLDMECANIZEDAR/M
200040 1|FITT. ARAG 1"
232071 1|HEXAGON NIPPLE 1/2' ..........
284224 1J1CLAMP 32-50 ...t i i iininnnn.
284237 1| CLAMP HOSE GEAR D20/30
289350 1| "WINGTAP1/2""M/F"
289429 1|AGITATION INJECTOR DUAL INPUT
329016 1| MOUNT BRACKET ILEMO
726572 1|FITT.DK S-67 1" ELBOW 90 ASSY.
727224 1|FITT.DK S-67 ELB.1-1/2"
739719 1]|HOSE ASSEMBLY D12 X 3300
927087 1]JHOSE R X PVC X 1 X 0012"
927146 1JHOSE R X PVC X 1-1/2 X 0012"




Agroparts: wvw.HARDI-INTERNATIONAL.com

2 113, 20:9-:-0

Agitation MR3000

Date 22.06.2010 16:32

329016

284237
927087L-180

| 28123
b oy

739718N16H

t=350 .~ ¥

i < o
S Oyt T L 989429

T—-231962

73979 —J

L= 3300




Agroparts: wvw.HARDI-INTERNATIONAL.com

2 113, 20:9-:-0
- Date 22.06.2010

Agitation MR3000

16:32

order

parts-n° gty description
119057 1| PRESSUREMANIFOLDMECANIZEDAR/M
200040 1|FITT. ARAG 1"
231962 1|ELBOW BRASS 1/2"
231966 1|T-PIECE 1/2' ... ..
232071 1|HEXAGON NIPPLE 1/2' ..........
284224 1JCLAMP 32-50 ...t iiiiin i,
284237 1| CLAMP HOSE GEAR D20/30
289350 1| "WINGTAP1/2""M/F"
289429 1|AGITATION INJECTOR DUAL INPUT
329016 1| MOUNT BRACKET ILEMO
339040 1| THOSETAIL
726572 1|FITT.DK S-67 1" ELBOW 90 ASSY.
727224 1|FITT.DK S-67 ELB.1-1/2"
739718 1| "HOSEUNITYD.12X3501/2""80BA"
739719 1|HOSE ASSEMBLY D12 X 3300
927087 1|HOSE R X PVC X 1 X 0012"
927146 1|JHOSE R X PVC X 1-1/2 X 0012"




Agroparts: wvw.HARDI-INTERNATIONAL.com

¢

Page 0
Powder mixer MR 2 3

2 114, 20:9-:-0
- Date 22.06.2010

16:32

726921— ——284153

726567 ——

282015 —

=
L835260

w9 —— -

-
-
-~
re
-

—232071

Q$F—289350

——739740
L= 800




Powder mixer MR 2 3

Agroparts: wvw.HARDI-INTERNATIONAL.com

2 114, 20:9-:-0
- Date

22.06.2010

16:32

order

parts-n° gty description
145994 1|FITT.DK S-40 FORK
232071 1|HEXAGON NIPPLE 1/2' ..........
282015 1JHOSE CLIP ... .ttt iieinnn.
284153 1| TANK STRAINER D=454
289350 1| "WINGTAP1/2""M/F"
726567 1|FITT.DK S-40 ELB.1/2" W.ORING
726921 1| POWDER MIXER F.STRAINER BASKET
739739 1| "HOSEUNITYD.12X26001/2""80BA"
739740 1| "HOSEUNITYD.12X8001/2""80BA"
835260 1| POWDERMIXERPACKCPLF /MR




Agroparts: wvw.HARDI-INTERNATIONAL.com

Page 0
Rinsing nozzles MR2000

2 115, 20:9-:-0

Date 22.06.2010

16:32

g

—320471
——399017 L _ 320047

éy — 329032
L Ae—3m1563
/,{?V//\ 739185
1 <3972

~

<

282015
A

Q




Rinsing nozzles MR2000

Agroparts: wvw.HARDI-INTERNATIONAL.com

1
2 115, 20:9-:-0
- Date 22.06.2010 16:32
parts-n° orqc%:eyr description

145994 1|FITT.DK S-40 FORK
232071 1|HEXAGON NIPPLE 1/2' ..........
282015 1JHOSE CLIP ... ...t
289350 1| "WINGTAP1/2""M/F"
320047 1|FITT.DK CAPNUT 1/2" BSP
320471 1|FITT.DK NUT 1" BSP JAMB
329032 1|4-WAY FITTING M-1/2"
332577 1|0O-RING D38/D30X4 F.1" PUR.
371563 1|NOZZLE FOR TANK RINSE
399017 1|NYLON FITTING 1" F.NOZZLE
726567 1|FITT.DK S-40 ELB.1/2" W.ORING
739185 1| "HOSEUNITYD.12X8301/2""80BA"
739740 1| "HOSEUNITYD.12X8001/2""80BA"




Agroparts: wvw.HARDI-INTERNATIONAL.com

Page 0
Rinsing nozzles MR3000

2 116, 20:9-:-0

Date 22.06.2010

16:32

|
320471 ———;? (ﬁ)
go— 329032 739185

L=830
6*—-—371563

*—T739741
L= 1300

726567‘1
! z




Agroparts: wvw.HARDI-INTERNATIONAL.com

2 116, 20:9-:-0
- Date 22.06.2010

Rinsing nozzles MR3000

16:32

order

parts-n° gty description
119057 1| PRESSUREMANIFOLDMECANIZEDAR/M
145994 1|FITT.DK S-40 FORK
232071 1|HEXAGON NIPPLE 1/2' ..........
282015 1JHOSE CLIP ...ttt iieeinn.
289350 1| "WINGTAP1/2""M/F"
320047 1|FITT.DK CAPNUT 1/2" BSP
320471 1|FITT.DK NUT 1" BSP JAMB
329032 1|4-WAY FITTING M-1/2"
332577 1]O-RING D38/D30X4 F.1" PUR.
371563 1|NOZZLE FOR TANK RINSE
399017 1INYLON FITTING 1" F.NOZZLE
726567 1|FITT.DK S-40 ELB.1/2" W.ORING
739185 1| "HOSEUNITYD.12X8301/2""80BA"
739740 1| "HOSEUNITYD.12X8001/2""80BA"
739741 1| "HOSEUNITYD.12X13001/2""80B"




Agroparts: wvw.HARDI-INTERNATIONAL.com

2 117, 20:9-:-0

Suction filter AR-MR

Date 22.06.2010

16:32

334361 —
2L2146—
s
()
1T
HH
284093 < . =

N

IESEA N W 117
Tlrﬁ 11
1

AMEMY W Sw 19

\2#21&8—————-aQZ:::::::::D 726926
A




Agroparts: wvw.HARDI-INTERNATIONAL.com

2 117, 20:9-:-0
- Date 22.06.2010

Suction filter AR-MR

16:32

order

parts-n° gty description
242146 1|O-RING 140 X 126 X 7
242148 1]0-RING 109.2 X 104 X 2
284093 1|FILTER SCREEN F.ARAG 50 MESH
322147 1| THREADED RING F/FILTER 200
322150 1|FILTER CASING 1.5"BSP ARAG
334361 1|FILTER CAP 170 ... ...
726926 1|SUCTION FILTER COMPL. 50 MESH




Agroparts: wvw.HARDI-INTERNATIONAL.com

2 118, 20:9-:-0

Pressure filter MR

Date 22.06.2010 16:32

2000L. 927808 L=4300

3000L. L= 4400

L_— 2000 L. 927808 L= 3600

3000L. L 24300 ‘/

2000L. 739596 L= 4500

739436
(_— 3000 L. 739722 L=4%00

\ 2000L. 739036 L=3900

24200 -
3000L. 7397211 0_-

g

282015
— 231962
146275 —

'\'%.——-232071
149197 ——e — 4,60364 N
D :

169448 A e—— 231966
S ~ 285350

> t—-232071——\~%\

289350

242127 —

130403
24,2128

L

231962

284095 }
130404
289350——--—-—I




Agroparts: wvw.HARDI-INTERNATIONAL.com

Pressure filter MR
2 118, 20:9-:-0
- Date 22.06.2010 16:32
parts-n° orqc%:eyr description
130403 1| PRESSURE FILTER HOUSE ........
130404 1| PRESSURE FILTER HOOD .........
146275 1|BRASS UNION NUT 1/2
149197 1| "HOSETAILD.12,71/2"""
169448 1| PRESSUREFILTERSUPPORTMERCURY
231962 1|ELBOW BRASS 1/2"
231966 1|T-PIECE 1/2' ... ...
232071 1|HEXAGON NIPPLE 1/2' ..........
242127 1|WASHER D18X11X4
242128 1]O-RING 56X50X3 ... iiieeennnn
282015 1JHOSE CLIP ... ..ttt ittt
284095 1| PRESSURE FILTER D 45 .........
289350 1| "WINGTAP1/2""M/F"
421046 1|BOLT HEX 8.8 DEL M8X25 FT
460364 1|NUT HEX M8 GALV.
739036 1|HOSEW/FITT.D.12X390080BAR
739436 1| FEEDHOSED12X360DEFLECTOR
739596 1| "HOSEUNITYD.12X45001/2""80B"
739721 1| "HOSEUNITYD.12X42001/2""80B"
739722 1| "HOSEUNITYD.12X49001/2""80B"
927324 1|HOSE R PRESSURE D12-80-200 BAR
1

927808

HOSECABLEREFLEXD.23M.M.




Agroparts: wvw.HARDI-INTERNATIONAL.com

2 119, 20:9-:-0

Flushing tank MR 2 3

Date 22.06.2010 16:32

—

=

h—"
—
T

@F——— 32047

321322
>—

329065 —

L—- [~_320961

__.@ 241017 331273
419010 ——f j
: 289455

L7H06————*§;

[—. 927821 - 50
289454

|
460261 —— &

—927821
L=170

[*—329070
> S — e
-

l-———~927821

‘ L=720

L-329069

289195




Agroparts: wvw.HARDI-INTERNATIONAL.com

2 119, 20:9-:-0
- Date 22.06.2010

Flushing tank MR 2 3

16:32

order

parts-n° gty description
241017 1|{O-RING D74 ,5X3 NITRIL
289195 1| HOSEBAND40-60
289349 1|BALL VALVE 3/8" M-H
289454 1|ELBOWD.12 (EPK12)
289455 1|NIPPLEM-3/8TUBELl2 (F3PB12-3/8
320471 1|FITT.DK NUT 1" BSP JAMB
320961 1|FITT.DK CAPNUT 1-1/2" BSP
321322 1|SCREW CAP F. S80 X 4
322180 1|SUCT.FILLER HOUSING W.1l-1/2BSP
329065 1| VENTILATIONVALVEARAG (504203)
329069 1|HOSE TAIL 90o 1""1/2 F-F
329070 1| CONECTING PIECE MALE ARAG (103650
331273 1|O-RING D44/D38X2 F.1-1/2"
419010 1IM.6X20SCREWINOX.DIN933
460261 1|NUT HEX M6X1l LOCK
471106 1|WASHER D6
927266 1|HOSE R X PVC X 2 X 0012"
927821 1| POLYAMIDETUBED.12




Agroparts: wvw.HARDI-INTERNATIONAL.com

2 120, 20:9-:-0

Pie Rodeta MR

Date 22.06.2010

16:32

/Mi 429014
L1107 — — 619369

1.6011.3—;.&/@/
™~
89022 —

139087-:|

— 149212
489022 j
S
~.
489025 | ~ //‘
e
-
L. - .///
%a _— -~ 619372— @

— 28931
16936’ % —
149211 281.235]
| ¢

619370 —

B

=




Agroparts: wvw.HARDI-INTERNATIONAL.com

2 120, 20:9-:-0
- Date 22.06.2010

Pie Rodeta MR

16:32

order . .
arts-n° description
p qty P
129125 1 |WHEELFORJACKSTAND
139008 1| EXPANSIONNUTM-10INT.P-X
139087 1|CORONA Z 16 - M 2,5 PIE RODETA
149211 1|BULON PIE RODETA NEW LINE
149212 1|MANETA PIE RODETA NEW LINE
149213 1|ARANDELA LATON D.35 X 15 X 2.5
169361 1|169361
284235 1|GREASE NIPPLE M 6/100
289199 1) SEGERINGE-32
289312 1] SEEGERINGE-20
429014 1|TORN. 10 X 125 CAD. C/HEXAG.
460143 1|NUT HEX M8 LOCK
471074 1|WASHER M8 ELZ
471112 1|WASHER D20
489022 1] PASADOR ELASTICO 4 X 30
489025 1|{"R" PIN D.4
619368 1|CTO.HORQUILLA PIE RODETA NEW LIN
619369 1|CTO.TAPA ENGRANAJE PIE RODETA
619370 1|{CTO. EJE USILLO PIE RODETA NEW L
619371 1|{CTO. TUBO SOP.HORQUILLA PIE RODE
619372 1|CTO. TUBO GUIA PIE RODETA NEW LI
739422 1|CPL. JACK STAND FOR TANGO




Agroparts: wvw.HARDI-INTERNATIONAL.com

Chasis MR 2000-2300 / 05

2 121, 20:7-:-0
- Date 22.06.2010 16:32

oy
439031
" 07— 47%—%/.
639807 RIGHT BT

l <L/ ~

639498 LEFT HMA See—aom
mon—L, - 9

N C\\I N 460203 — N

- r":}_
,ﬁf}{:}w—msse

22199

g
€ — 503

Seo——— 471108
S0y o303
-~ ~N

£71093 ——

W12 —g S 619665
B0 —g? A~




Chasis MR 2000-2300 / 05

Agroparts: wvw.HARDI-INTERNATIONAL.com

1
2 121, 20:7-:-0
- Date 22.06.2010 16:32
order . .
arts-n° description
p qty P
169612 1| CHAPA CORTABARROS MR-PLUS
242199 1| TANK FRAME PACKING 1300X45X3
284235 1|GREASE NIPPLE M 6/100
289288 1]1/2 AXLE RZ-6050.16018 L=600 STR
430717 1|BOLT HEX 8.8 RAW M12x40
430878 1|BOLT HEX 8.8 DEL M12X45
430963 1|BOLT HEX M14X40
430964 1| BOLT HEX M18X50
439014 1]BOLT HEX 8.8 DEL M12X35
439017 1IM.12X90MACH.SCREWS8.8DIN
439031 1|M.12X100CADM.SCREWS8.8DIN
439033 1|BOLT HEX M24X170 GALV.
460703 1|NUT HEX M12X1.75 LOCK
461286 1|NUT M14 SAFETY
461287 1|NUT HEX M18
469005 1|SELF LOCK NUT M24
471071 1|WASHER M12 GALV
471093 1|WASHER D14 GALV. (168873)
471108 1|WASHER D44D25X4.5
471113 1|WASHER D14 TENSION
489025 1|{"R" PIN D.4
619544 1|FRONT PLATE - MERCURY FRAME
619551 1| FRONT BRACKET F.RAILING MR600
619557 1| BRACKETF/MANIFOLDMR-3000
619568 1| TANK SUPPORT BRACKET
619663 1|REPOSAPIES MR-2000/3000 -PLUS-
619665 1| ESCALON REPOSAPIES MR-PLUS
639498 1|RAILING - MERCURY 600
639501 1| BRACKETF/AXLEMR-2000
639525 1| DRAWBARLONGW/RINGHITCH
639605 1| CHASIS MERCURY 2000 -PLUS-
639807 1| RAILINGMERCURYRIGHT2000
724159 1| COMPLETE WHEEL TS 3000 .......
1

739422

CPL. JACK STAND FOR TANGO




Agroparts: wvw.HARDI-INTERNATIONAL.com

2 122, 20:7-:-0

Chasis MR 3000-3500 / 05

Date 22.06.2010 16:32

ﬂ-,/
~——— 639808 RIGHT —"°

639497 LEFT an—L.-
460703 —©
.f:\\

,&i},{l}-—mssa

435031 2D
LN ——g

e

LNnon—

§—— 130963

——471093
X! 1 &1 169612
Clonam—R T eeg Wi 47107 619665
SLB096E—R ~—— 439033 430878
N P ~ |
~ - - 471093 .& 639500

M3 ——%
A ° INZhl T e

B0 ——F P .
wis—e” NP

>

430964 — &> /\v/
— 289288




Chasis MR 3000-3500 / 05

Agroparts: wvw.HARDI-INTERNATIONAL.com

1
2 122, 20:7-:-0
- Date 22.06.2010 16:32
order . .
arts-n° description
p qty P
169612 1| CHAPA CORTABARROS MR-PLUS
284235 1|GREASE NIPPLE M 6/100
289288 1]1/2 AXLE RZ-6050.16018 L=600 STR
430717 1|BOLT HEX 8.8 RAW M12x40
430878 1|BOLT HEX 8.8 DEL M12X45
430964 1| BOLT HEX M18X50
430966 1| MACHINE SCREW M18X60 .........
439014 1]|BOLT HEX 8.8 DEL M12X35
439017 1IM.12X90MACH.SCREWS8.8DIN
439031 1|M.12X100CADM.SCREWS8.8DIN
439033 1| BOLT HEX M24X170 GALV.
460703 1|NUT HEX M12X1.75 LOCK
461286 1|NUT M14 SAFETY
461287 1|NUT HEX M18
469005 1] SELF LOCK NUT M24
471071 1|WASHER M12 GALV
471072 1|WASHER M10 EL2
471093 1|WASHER D14 GALV. (168873)
471108 1|WASHER D44D25X4.5
471113 1|WASHER D14 TENSION
489025 1|{"R" PIN D.4
619544 1|FRONT PLATE - MERCURY FRAME
619551 1| FRONT BRACKET F.RAILING MR600
619557 1| BRACKETF/MANIFOLDMR-3000
619568 1| TANK SUPPORT BRACKET
619663 1|REPOSAPIES MR-2000/3000 -PLUS-
619665 1| ESCALON REPOSAPIES MR-PLUS
639484 1| FRAMEMERCURY3000
639497 1|RAILINGMERCURYLEFT3000
639500 1| BRACKETFORAXLEMR-3000
639525 1| DRAWBARLONGW/RINGHITCH
639808 1| RAILINGMERCURYRIGHT3000
739402 1|CTO.RUEDA 11,5/80.15 16PR
1

739422

CPL. JACK STAND FOR TANGO




Agroparts: wvw.HARDI-INTERNATIONAL.com

Ejes MR2000
5 100, 20:9-:-0

Page

0

Date 22.06.2010

16:32

835275

289288 [J 60

3’ 639481 (J60
o

B

639534 [J60

835292

600 639538

619583 (360

835318

Q

639549 [J60

60 (1 639550




Agroparts: wvw.HARDI-INTERNATIONAL.com

5 100, 20:9-:-0
- Date 22.06.2010

Ejes MR2000

16:32

order

parts-n° gty description
289288 1|l1/2 AXLE RZ-6050.16018 L=600 STR
619583 1]1/2 EJE RECTO ACODADO MR-2000
639481 1|AXLE - FIXED/ARROW
639534 1|CTO0.1/2 EJE C/FRENO IZQ. MR-2000
639538 1|CTO0.1/2 EJE C/FRENO DCH. MR-2000
639549 1|1/2 EJE ACODADO C/FRENO IZQ.MR-2
639550 1|1/2 EJE ACODADO C/FRENO DCH.MR-2
835271 1| "ADJ.STRAIGHTAXLE""B""CPLF/MR-2"
835275 1| "FIXEDSTRAIGHTAXLE""A""CPLMR-2"
835285 1|ADJ.STRAIGHTAXLESW/BRAKESMR20
835292 1| "ADJ.CURVEDAXLE""C""CPLF/MR-200"
835318 1|ADJ.CURVEDAXLESW/BRAKESMR-30




Agroparts: wvw.HARDI-INTERNATIONAL.com

BARRA TIRO AR MR

7 001, 20:9-:-0
- Date 22.06.2010 16:32

639297 (835173)

——639525 ( 835293)

639257 (835172)

——————— 739538
_ —L (835185)

739605
}(835210)
—— 619491




BARRA TIRO AR MR

Agroparts: wvw.HARDI-INTERNATIONAL.com

7 001, 20:9-:-0

Date 22.06.2010 16:32

parts-n° Oiﬁif description

619440 1 |HEADTUBE FOR TURN.DRAWBAR

619491 1| EXTENSIBLE CONDOR 2000 VR99

639257 1|DRAWBAR F.TANGO/BRAVO/CONDOR

639297 1| DRAWB.FORTRAILER2000CONDO

639525 1 | DRAWBARLONGW/RINGHITCH

739538 1|]TIRO ROTULA VR98

739605 1]V ROTULA VR99

835172 1|DRAWBAR STD. F.TG BV CR

835173 1|DRAWBAR RING HITCH ARROW

835185 1|DRAWBAR TURNABLE F.TG BV CR

835210 1| "TURNABLEDRAWBARSTANDARD""V""AR"

835293 1|DRAWBAR RING HITCH




Agroparts: wvw.HARDI-INTERNATIONAL.com

Page 0
ROTULA HD AR MR

7 002, 20:9-:-0

¢

Date 22.06.2010 16:32

480739 ——— :

479024
469007

149258 —— /./'

/
7 Dz
e oo 281235

< 284235—4 @ 219072

639367 —— E . )' 459047
< ! 1—-———149277

L89028—'y ‘

219071 ——

 90—284235

@0—-—469021




Agroparts: wvw.HARDI-INTERNATIONAL.com

7 002, 20:9-:-0
- Date 22.06.2010

ROTULA HD AR MR

16:32

order . .
arts-n° description
p qty P
149253 1| WASHER D.80X50X10 TURN.HITCH
149254 1|WASHER D.80X32X10 TURN.HITCH
149258 1|PIN F.TURNABLE HITCH
149277 1|BUJE GIRO ROTULA VR98
149303 1|DRAW BOLTS
169396 1|PLATE F. TURNABLE DRAWBAR
219071 1|BEARING 30208A TURN.HITCH
219072 1| BEARING
242203 1]0-RING 79.5X72.5
284235 1|GREASE NIPPLE M 6/100
439008 1|M-16X45 MACH.SCREW GALV.
459047 1| SET SCREW ALLEN M12X25 DIN 914
459049 1| SET SCREW ALLEN M8X10 DIN 913
460585 1|NUT HEX M16X2 LOCK
469007 1|NUT 1" SAE
469021 1|CASTLE NUT 1-1/4"
469024 1|CASTLE NUT 1-3/4" TURN.HITCH
479024 1|WASHER LOCK D.26 DIN 127
480739 1|PIN SNAP D8 F.ROUND
489027 1|ROLL PIN 6 x 100
489028 1|COTTER PIN 6 X 8
619440 1|HEADTUBE FOR TURN.DRAWBAR
639366 1| CENTER BEAM TURN.HITCH
639367 1|1 CENTER PIVOT - TURN.HITCH
739538 1]1TIRO ROTULA VR98




Agroparts: wvw.HARDI-INTERNATIONAL.com

7 003, 20:9-:-0
- Date 22.06.2010

Wide-angle drawbar HD AR-MR

16:32

ﬁ%
...... A | o

Loyl -

469026 /.0
N

469007*—‘ 11.9289

479024
l—_lo80739 “@

@ 0 ° Q ] I .
Q .
% @@9 N 281.235——00/_/L

L L g— 489030 - 639384
149303 439008 e

~
— 619490




Agroparts: wvw.HARDI-INTERNATIONAL.com

7 003, 20:9-:-0
- Date 22.06.2010

Wide-angle drawbar HD AR-MR

16:32

order

parts-n° gty description
149289 1]ARANDELA D.80 x 40 x 10
149303 1|DRAW BOLTS
169396 1|PLATE F. TURNABLE DRAWBAR
284235 1|GREASE NIPPLE M 6/100
439008 1|M-16X45 MACH.SCREW GALV.
469007 1|{NUT 1" SAE
469026 1| TUERCA ALMENADA SAE 1"1/2 DIN 93
469027 1| TUERCA M30-350 C/F
479015 1|DISC @ 32
479024 1|WASHER LOCK D.26 DIN 127
480739 1|PIN SNAP D8 F.ROUND
489027 1|JROLL PIN 6 x 100
489030 1| PASADOR ELASTICO D.8 x 20
619490 1|BULON EXTENSIBLE ROTULA V99
619491 1| EXTENSIBLE CONDOR 2000 VR99
639384 1|V ROTULA VR.99
639408 1|HORQUILLA ROTULA V99
739605 1|V ROTULA VR99




A
h.__d

Agroparts: wvw.HARDI-INTERNATIONAL.com

RUEDAS AR MR
6 001, 20:9-:-0

Page

0

Date

22.06.2010

16:32

MAQUINA TIPO RUEDA CTO. RUEDA A C
10/80-12" 8PR 724157 249075 | 289364
arrow 215/75 -R15" 724170 249074 | 289363
275/50 - R15 " 739738 249105 | 289512
10/75-15.3" 12PR 739401 249106 | 289513
11.5/80-15.3" 10PR 724159 249107 | 289514
mercury 11.5/80-15.3 " 16PR 739402 249081 | 289365
13.0/65-18 " 16PR 739616 249108 | 289515
400/60-15.5 "14PR 739743 249109 | 289516




Agroparts: wvw.HARDI-INTERNATIONAL.com

RUEDAS AR MR
6 001, 20:9-:-0
- Date 22.06.2010 16:32
order . .
arts-n° description
p qty P

249074 1|CUBIERTA 215/75 R15
249075 1|CUBIERTA 10/80-12 8PR
249081 1|CUBIERTA 11.5/80.15 16PR
249105 1|CUBIERTA 275/50 R-15
249106 1|CUBIERTA 10/75-15 12PR
249107 1|CUBIERTA 11.5/80 10PR
249108 1|CUBIERTA 13.0/65 16PR
249109 1|CUBIERTA 400/60 15.5 14PR
289363 1|LLANTA 6-J x 15 B-H 94/18
289364 1|ROTULA Y BOLA ACERO TEMPLADO D.2
289365 1|LLANTA 15,3 9X6 D.1l61l
289512 1|LLANTA 7-J x 15" 05-94 (6192)
289513 1]LLANTA 9.00 x 15,3 BH 161,21
289514 1|LLANTA 11.5/80 10PR
289515 1|LLANTA 13.0/65 16PR
289516 1|LLANTA 400/60 15.5 14PR
724157 1|COMPLETE WHEEL TS 1000/1500
724159 1|COMPLETE WHEEL TS 3000 .......
724170 1| COMPLETE WHEEL TE 1000/1500
739401 1|CTO.RUEDA 10,0/75.15 12PR
739402 1|CTO.RUEDA 11,5/80.15 16PR
739616 1|CTO.RUEDA 13.0/65 16PR
739738 1|CTO.RUEDA 225/50R-15
739743 1|CTO.RUEDA FLOT.400/60-15,5"-14PR




